Parts
Manual

Thomas 133

Serial Numbers- LE002183-LE006074

LC000486-LC001000

Publication No. 33007-6



SAFETY PRECAUTIONS

All operators must have in-
struction before operating
this [oader.

Awmmme

1. Read the operators manual carefully and familiarize

. Do not drive across a slope. Always go up or down a

slope with the heavy end of the loader pointing up
towards the top of the siope.

. Do not allow.anyone to ride on loader with the opei’ator.

. Always operate in a2 well ventilated area. Do not operate

in atmosphere with explosive dusts or gasses.

) , 11. Avoid jerky tums, starts or stops. Reduce operating
yourself with the operation of all controls, safety speed on rough ground and slopes.
equipment and safety precautions before operating this
toader. 12. Keep load low — do not fravel or turn with boom arms
up.

2. Always fasten the seat belt before starting or operating P
this loader. 13. Watch for others when operating.

3. Do not operate this loader without using seat bar, seat 14. Do not add fuel to the loaderwhen the engine is running
belt and operators guard. or is hot. No smoking.

4. Do not operate this loader unless all safely and instruc- 15. Do not get under raised boom unless boom lock is
tion decals are in place and all safety equipment, engaged. Always engage boom lock before doing any
shields, are in place and in proper working condition. servicing which requires the boom be up.

5. Do not get off the loader without first, lowering boom 16. Do not attempt to repair ar tighten any hydraulic hoses
arms, stepping engine, engaging parking brake — foot or fitings with the engine running and the hydraulic
pedallock— neutral certering device and removing key system is under pressure.
from ignition. Cycle the pedals and ensure they are _
locked in neutral before getting out of the locader. 17. Replace all missing, illegible, or damaged safety and

: waming decals.

6. Do not park on an incline. i necessary to park on an
incline park across the slope — lower lift arms and 18. Donotmodify or alter or permit anyone to modify or alter
ground bucket — engage the parking brake and block this equipment-or any of its components.
the wheels.

18. Do not bypass the starter safety switch. Consult your

7. Do not exceed rated lift capacity of this loader. dealer if your safety starter controls are maifunctioning.

SAFETY EQUIPMENT

The ioader is equipped with the following safety equipment
for your protection. Take care of them and inspect their

condition daily.

Safety Belt — Check seat belis for frayed or cut webbing,
damaged buckies or loose mounting brackets,

Cperator Guard {(ROPS) — Check for damage or Ipose
mountings. Never remove protective screens.

Safety Treads/Waming Decals — Keep safety treads
clean. Check for missing or damaged decals. Replace worn,
damaged or rnissing safety treads or decals.

Shields — Keep all protective shields in place.

Seat Bar/Parking Brake/Foot Pedal and Control
Lever Lock — Check operation and repair or replace as

required.

Beom Locks — Check operation and repair or replace as

reguired.

Quick-Tach Lock — Check operation and repair or replace

as required.

Operating Lights — Check operation of &l lighting.

@ Copyright Thomas Equipment Ltd. Dec.. 19984

PUBLICATION NO. 33007/6



MAIN FRAME 1.

Microfiche Page
A-T  Fuel System (T103/133) .ooceecrrrcerreceeecvseessesssresrervensssssssessessnsss 1.1
A2 Fuel System (T132) e et sne e neasnneeene 1.1.1
A-8 Rear Door and Latch (T103/133) oo s e e 1.2
A-4  Bear Door and Lateh (T132) oo e vrnenees 1.24
A-5 Quick-Tach Assembly ... e e 1.3
A6 Bhields....ceneninniiceecie e rtrrenreonnnnnns 1.4
A8 Seatand Belt...... e s e 1.4
A-6  Decals and PaINt ...t e eeee e s SO 1.4
A6 Wheel EQUIPIMENE ... eeeeectcceccevsrtns s stns st s seesnesceenmmennsessesnnnes 1.4
A-7 Sound Suppression Kit (opnonal) ................................................... 1.5
A8 GaD DOOIS cceirerersiine s ceersecmecessasss s sessss s e renaeras s msnnm e pmaaee 1.5.1
A-S  BOOM LOCK e errvamseres e e reee e weeeereen 1.6
A-8 Boom Amms, Pivot Pins veverrurreanesssrsrreseresanatesebanrnnnnnnnrnennnnee 1.6
CONTROLS 2
A-10 Control Levers and Neutral Centering Device ......ccccecevvccrineneenn 2.1
A-11 Control Levers and Neutral Centering Device ..co.oercreeesecmvineens 211
A-12 Control Levers and Neutral Centering Device (H.C.) ......... 2.2
B-1  Foot Pedals W/LOCKS ..o ecrenccers e emcecscessasesuesnan 221
B-2 Throttle and Diesel Stop COMrol ...cccoveeieceeeevreveveceseereresssnssssses 2.3
B-3  Parking BraKe ....ccceverececnrccrerreereeseressrsessssssessesssossessosenses 24
B-4 Seat Bar and Neutral Centering DIEVICE wovooreeooseersoeeesseessoeeereron 2.5.1
B-5 Seat Bar and Neutral Centering Device ... oeevereeeaceceeeneens 252
FINAL DRIVE TRANSMISSION 3.
B-68  AXIE ASSEMDIY coooi et e e seerras s rna e sane 3.1
B-7 Chain Tightener AsSembly ..........ccccrmererirnsreerrressesreseesisesees 3.2
HYDRAULIC SYSTEM 4.
B-8 Oil Reservor..... eemreeeetiseeemteesemsentestieaiaaasennaesteaas e neanansannares 4.1
B-9 Boom Lift CIretit e eaceec e et e 4.2
B-10 Boom Lift Circuit ererreenusiressatsanasussasans sennenssraseres e arsanta anresns 4.2.1
B-11 Boom Lift GIOUIL ..o ercnerrerreressassasasesnsesararernneseevensenses 422
B-12 Bucket Tilt Circuit........... et eraeataeeteaaraert e s sae st s i s mns sesases 4.3
C-1 Bucket Tilt Circuit......... bbesbatt bt s b bt eememeneeann e anarrecsnmetanes 431
C-2  Bucket Tilt GIrCUIL...c.. e eeeee et ceves s cesen s ssnans 4.3.2
C-3  Auxiliary Hydraulic CIRCUR ..o e ceerceser e eeenamreenesseressnes 4.4
C-4 Auxiliary Hydraulic GirCURL.........cccceveereerrereessermecsessnrsersreeressssssnsraes 4.4.1
C-5  Auxiliary Hydraulic CirCUit.... .o e e 442
C-6  Auxiliary Gear PUMP ... ..ot sssmsessessness s smesmesaens 4.5
C-7 Control Valve and Stabilizer ASSEMDIY ..cvevveirei e 4.6
C-B  Control VEIVE ..coiiiieiieci it e e e e pe e e ee e eme s eemean e 47
C-8 Valve, HI-FIOW UNIS ...t cerr v v enee smren smae s 471
C-10 Electro SOInoid ...t an e s 4.7.2
C-11 Lift CYlNGErS o ettt e e 4.8.1
C-12 Tiit Cylinders e rametesatese e te et e e ben emrean e aeen e 48.2
D-1  Gil Cooler, Fiiter and FIENGS .ccocorveveerceerrerresssesssressenreesssessrseesenses 4.9
D-2  Self Level Valve (OPHONAL) vrrvveecirrrrrcrrscersmesseessmesssesssssassssssensns 4.10
HYDROSTATIC DRIVE SYSTEM 5.
D-3° Hydrostatic Drive System {T103)....cccervrmarrerecsscrneessnoressresrensavenses 5.1
D-4 Hydrostatic Drive System (T133) oo vee v neseren 5.1.1
D-5 Front Hydrostatic Purnp (w/charge pump) T‘l 61 TR 5.2
D-6 Front Hydrostatic Pump (w/charge pump) T133.eveieiecicievenes 521
D-7 Front Hydrostatic Pump (w/charge pump) T133 ..o 522
D-8 Rear Hydrostatic PUmp (TT03)...ccccuivieccrirecmnrrcecsaesesessassnasnns 5.3
D-9 Rear Hydrostatic PUMP (TT133) cieieoeeceeee e e eerece v acn s eemaeees 5.3.1
D-10 Rear Hydrostatic PUmpP (T133) ..coicvirrrveeccrvnnrennnrrnrssnsesmsrmsnrsrns 30 3.2
D-11 TOrQUE MOTOT .ttt e et s sas e sme s ec e e 54
ELECTRICAL SYSTEM 6.
D-12 Electrical System (TT03/133) covvvvvcvierrrenrnrrcersssrrsressassessassesssens 6.1
E-1 Electrical System (TT32) e rmrre e recnrs s s sresssesseesreannns 6.2
ENGINE EQUIPMENT 7.
E-2 Exhaust System (T103/133) e eten e eeaeaes 7.1
E-2  Exhaust SYSterm {T132) . eecersiriscstim et s snsens 7.1
E-3  Air Cleaner (T103/133) o eeereeeeeeeeeeaeiee e ae s emeae e emea e emeaans 7.2
E-3  AIr Cleaner (T132) coveereiiraraeasnenersessseissssrrsssersssnsssasarsessmsmesens 7.2
E-4  Universal JOINg oo e 7.3
E-5 Radiator and ENging MOUNS ....cveiereeerrererereecneniornescesssanesessnoneescs 7.4
E-6 Radiator and Engine Mounts (T132) ..cceecerciierisreeccersmer e e rnene 7.5

CONTROLS

FINAL
DRIVE
TRANSMISSION

HYDRAULIC

- SYSTEM

HYDROSTATIC
DRIVE
SYSTEM

ELECTRICAL
SYSTEM

ENGINE
EQUIPMENT




THOMAS
MODEL NO. 207-133

W/ SERIAL NO. BERa[altalek

MANUFACTURED BY

THOMAS EQUIPMENT LTD.
CENTREVILLE, N.B. CANADA

It is important when ordering replacement parts or making a
service inquiry to provide both the model number and serial
number of your Thomas loader. The serial number plate is
located at the rear of the machine on the right hand side above
the rear door.

R. M. and L. H. when mentioned in the manual is always
referred from the drivers seat looking in a forward position.



MAIN FRAME 1.

Microfiche Page
A-1  Fuel System (T103/133) oo s 1.1
A-2  Fuel System (T132) .ovcreceeereresremrsnresaeseens =101
A-3 Rear Door and Latch {T103/133) crerre e 1.2
A-4  Rear Door and Lateh (T132) ...eeevvonnrimineresrmereee e e 1.21
A-5 Quick-Tach ASSEMbBlY .. 1.3
A-6 Shields 1.4
A6 Seat and Bell.... e rrebmi ettt st s n bbb 1.4
A-6  Decals and Paint .........cocooevmrricsnrersseneernnssss s e ssess o sesscsemeanes 1.4
A6 Wheel Equipment ........cooiniiinnniann -
A-7 Sound Suppression Kit (optional) v 1.5
A-B  Cab DOOTS ..cueeeeceiecienincireseseeeeraenemeenene - 1.8.1
A-8  BOOM LOCK....cvierimscrerneinsernesssnesssrsinnanas eeveaaneesenanarasesneesscees -8
A9 Boom Arms, Pivot Pins ..ot ccsessnssts st s 1.6




FUEL SYSTEM
T103-T133

1.1

1192

Diesel

/
To Injection
Pump




FUEL SYSTEM T103/T133 1.1
REF.| PART NO. DESCRIPTION TOUANTITY . | sERiAL No.

1 5842 Fuel Filler Cap 1 1

1 29934 Locking Cap 1 1

2 N.S.P. R.H. Fuel Tank Assembly 1 1

5 6089 Street Elbow 1/4" NPT x 90° 1 1

6 4539 Reducing Bushing 1 1

7 18318 Fuel Line Fitting 1 1

8 19948 Hose Clamp 1/2” 6 8

9 24882 Fuel Return Line 24" L. 1 1

10 23194 B341 Machine Screws 5 5

i 24214 Fibre Washers 5 5

12 23178 Fuel Lever Sender 1 1

13 24264 Cork Gasket 1 1

14 22381 Inspection Cover 1 1 ngmgg% &\?g".?ﬁ%mm
15 | 20901 Silicon Gasket Maker As Req'd.|As Reqd. |  Leooioas ALSO 1Eo0rota
16 1651 Plainwasher 5/16" Dia. 12 12 LE001008 ALSO L EC0T013
17 1870 Springwasher 5/16" Dia. 12 12 LE001008 ALSD 1E001013
18 1191 Nut 516" UNC 12 12 LED01003 ALSG LEDII013
19 14797 Fuel Shut-off Cock 1 i

20 23861 Push-on Coupling 1 1

21 24877 Tank to Filter Hose 1 1

21 23710 Tank to Filter Hose —_ 1

22 18685 Fuel Filter 1 _

22 21677 Fuel Filter — 1

23 953823 Fuel Filter Ass'y. 1 —

23 21679 Fuel Filter Ass'y. — 1

24 23709 Filter to Fuel Pump Hose — 1

24 24878 Filter to Injection Pump Hose 1 —

25 853820 Fuel Pump — 1

26 21422 Fuel Pump to Injection Pump Hose — 1

27 1458 Plug 3/4" NPT 1 1

*N.S.P. — non serviceable part



A-ZIi ! HOMA4d 5' FUEL SYSTEM — T132 1.1.1

2381




FUEL SYSTEM T132 1.1.1
REF.|PART NO. DESCRIPTION QU SERIAL NO.
1 5842 Fuel Filler Cap 1
1 29934 Locking Cap (optional) 1
2 N.S.P. R.H. Fuel Tank Ass'y. 1
3 1458 Plug 1
4 | 14797 Fuel Shut-off Cock 1
5 23861 Push-on Coupling 1
6 19949 Hose Clamp 1/2" 1
7 | 1458 Plug 3/4” NPT 1
8 261 Hose, 5 ft. 1
9 19949 Hose Clamp 1/2" 1
10 6889 Hose Fitting 1
11 32133 Fuel Filter i
12 33477 Eibow 1
13 33476 Pipe Ass'y. 1




-
-

~5
-

..
-

AT
i

!
>,

-~

-,

.
- L,

e
.
o

o
P

-

.~

o

1002-1 & 2334

REAR DOOR AND LATCH
T103-T133

|_LE002070_ONWARD

UP 1O LEOD204%




REAR DOOR AND LATCH — T103 1.2
QUANTITY
REF. | PART NO. DESCRIPTION T103 SERIAL NO.
1 959780 Rear Door Ass'y. 1
2 954963 Engine Cover Shield Ass'y. 1
3 959271 Door Lock Ass'y. 1
4 4842 Set Collar 3/4"Dia. i
5 954425 Door Lock Support Ass’y. i
5 1191 Nut 5/168"UNC -
7 1651 Washer Flat, 5/16 PL 8
8 35426 Door Handle 1
9 1678 Bolt 5/16" UNC x 1 3/4" L. 1
10 16771 Nut 516" UNC. 2
11 3189 Lever Grip 1
12 3238 Bolt 1/4” UNC x 3" L. 1
13 1650 Plainwasher 1/4" Dia. 2
14 9202 Spring .083" x 13/32" I.D. x 2 1/5" L. 1
15 26676 Radiator Bafile 1
16 26677 Baffle Foam 1" x 17 x 14 5/8" L. 2
17 26628 Baffle Foam 1" x 1" x 18" L. 2
18 417 Vinyl Door Moulding 10 3/4” L. (not shown) 1
25 31440 Door Pin 2 LCODOS06 - ONWARD
26 31488 Hinge Bushing 4 LC000506 - ONWARD
REAR DOOR AND LATCH — T133
QUANTITY
REF.| PART NO. DESCRIPTION T133 SERIAL NO.
1 954771 Rear Door Ass'y. 1 L Eooane TE e e
1 959774 Rear Door Ass'y. 1 FROM LEDD2532 ONWARD
2 954963 Engine Cover Shield Ass'y. 1 UP TO LE0D206Y
2 957937 Engine Cover Shield Ass'y. 1 FROMLENO2070 7O LEG0S827
2 958047 Engine Cover Shield-Ass'y. 1 FAOM LEOQ3832 ONWARD
3 954772 Door Lock Ass'y. 1 UP TO LEQO2063
4 4842 Set Collar 3/4” Dia. 1 UP TO LEOGZDES
4 4842 Set Collar 3/4" Dia. 2 FROM LEOD2070 ONWARD
5 954425 Door Lock Support Ass'y. 2 UP TO LEOD2069
5] 1191 Nut 5/16~ UNC 8
7 1651 Springwasher 5:16” Dia. 8
8 35426 Door Handle 1
g 1678 Bolt 5/16" UNC x 1 3/4" L. 1
10 6645 Nut /4" UNC Nylok 2 UP TO LEOD2069
10 16771 Nut 5/16" UNC. 1 FROM LEDO2070 ONWARD
it 3189 Lever Grip 1
12 3238 Bolt 174" UNC x 3" L. 1 UP TO LECD20B2
13 1650 Plainwasher 1:4™ Dia. 2 UP TO LEQD2069
14 9202 Spring .063" x 13327 L.D. x 2127 L. 1 UP TQ LECD2069
15 26664 Radiator Bafile 1
16 26685 Baffle Foam 12" x 1" x 16 12" L. 2
17 26666 Baffle Foam 1/2" x 17" x 20 14" L. 2
18 417 Vinyl Door Moulding 10 3:4” L. (not shown) 1
19 16989 Bearing, .750 1.D. x 1.000 O.D. 2 FROM LEQO2070 UNWARD
20 31441 Bar. Door Laiching 1 FEIOM LEDG2070 ONWARD
21 9558272 Rear Door Lock Ass'y. 1 FROM LEOD2070 CNWARD
22 31442 Rear Door Latch 1 FROM LEGO2070 ONWARD
23 5170 Bolt 1/4" x 17 UNC 2 FROM LECO2070 ONWARD
24 31488 Hinge Bearing 2 FROM LEGO2070 ONWARD
T25 31440 Door Pin 2 FROM LEDD2070 ONWARD

"not illustrated



REAR DOOR AND LATCH

HOMAas T132

1.2.1

2384

A3
ot

SRR 0 O i O R S YO 4%
snadl

b

Ql@“(“- el il i
s

N\
Ui e

L




REAR DOOR AND LATCH — T132 1.2.1
REF.|PART NO. DESCRIPTION e SERIAL NO.
1 959782 | Rear Door Ass'y. 1
2 957937 | Engine Cover Shield Ass'y. 1 UP TG LEG0133
2 | 958047 | Engine Cover Shield Ass’y. 1 FROM LEGOD134 ONWARD
3 16989 Bearing .750 [.D. x 1.000 O.D. 2
4 4842 Set Collar 3/4" Dia. 2
5 2823 Bolt. CRG Head 12" x 112" L. 1
6 1024 Nut 1/2" UNC 1
7 958583 Rear Door Latch 1
8 959274 | Rear Door Lock Ass'y. 1
9 6645 Nut 1/4" UNC Nylok 1
10 5897 Bolt 174" UNC x 1 3/4" L, 1
11 35426 Door Handle 1
12 3189 Lever Grip 1
13 26665 Baifle Foam 2
14 26664 Radiator Baffle 2
15 31892 L.P.G. Tank Brace 2
"16 31440 Poor Pin 2
"17 | 31488 Hinge Bushing 4

“not iliustrated



1.3

QUICK-TACH ASSEMBLY

1003-1

[ |HOmas




QUICK-TACH ASSEMBLY 1.3
QUANTITY
REF.| PART NO. DESCRIPTION T103 T133 SERIAL NO.

1 NA Refer to Retail Price List For Complete Asg'y

2 954714 Cam Pin Ass’y 1 1

3 38099 Lock Pin Linkage 2 2

4 22652 Stabilizer Bar 2 2

5 1190 Bolt 5/16" UNC X 1"L 7 7

6 16771 Nut 518" UNC Nylok 7 7

7 24971 Hole Covers 2 2

8 2338 Bolt 1/4” UNC X 1/2" L 4 4

- 2279 1/4" Lockwasher 4 4

* 1650 1/4” Flatwasher 4 4

9 25811 Compression Spring 2 2

10 954715 Quick-Tach [.ock Pin Ass’y 2 2

11 22653 Stabilizer Bar Bushing 4 4

12 954716 Support Pin Ass'y 2 2
13 23385 Plainwasher 1/2” Dia. 2 2

14 1546 Split Pin 1/8" X 1" L. 2 2

15 32176 Cuick-Tach Handle 1 1

16 32269 Plainwasher 7/16" Dia. 1 1

17 1642 Springwasher 3/8” Dia. i 1

18 1673 Bolt 3/8" UNC X 3/4™ L. 1 1

19 35449 Grease Fitting 1/8" NPT 3 3
20 35450 Grease Fitting 1/8” NPT X45° 2 2
21 32187 Quick-Tach Handle Stop 1 1
24 22662 Hinge Bushing 2 2 1o Lcbooasn
24 31572 Hinge Bushing 2 2 tggg?g;; : 82:32{3
25 30735 Long Tilt Bushing 2 2
26 30734 Short Tilt Bushing 2 2 }8 }:ggggggg
26 32523 Short Tilt Bushing 2 2 tggggg;g - gmg;g
29 22661 Handle Bushing 1 1

30 22665 Bushing 1.438 0.D. X 1.012 L.D. X4 1 1

* 32275 Quick-Tach Waming Decal 1 1

* Not lllustrated




SHIELDS — SEAT AND BELT
DECALS AND PAINT
WHEEL EQUIPMENT




SHIELDS — SEAT AND BELT

QUANTITY
REE | PART NO. DESCRIPTION T103 T133 SERIAL NO.
1 37190 | Seat Belt 1 1 76 Eoerat
1 37196 3" Seat Belt. 1 1 LR AATD,
2 955064 | Fold Down Seat Ass'y 1 1 T3 LEbassan
2 37189 | SeatAss'y 1 1 EEb0a37 ONWARD
3 955946 | Seat Plate Ass'y. 1 1 18 tER0aras
3 960157 | Seat Plate Ass'y T . 1 05 ONWARD,
4 24589 Hydrostatic Shield 1 1 TO LE004378
4 36556 Hydrostatic Shield — 1 LE0D4379 onward
5 526 Safety Track 4" x 18" 4 4
8 956364 Front Belly Pan i 1
+] 958148 Front Belly Pan 1 1 TO LE004378
6 959764 Belly Pan Ass'y. — 1 LEQQ4379 onward
7 24549 Rear Belly Pan 1 1
8 242396 Hair Pin Clip 1 1
9 17578 Auxiliary Tubing Cover 1 1
10 35396 Front Shield 1 1
11 24537 Cleancout Cover 1 1
11 32070 Cleanout Cover 1 1
12 22961 Clip, Seat Rod 1 1
13 37188 Sheet, Seat Mount - -
- 954706 Seat Support Rod Ass'y, 1 1
- 23441 Battery Hold Down Rod 1 1
” 21579 Battery Hold Down Clamp 1 1
* 22388 Battery Box Cover — 1
- 954509 Battery Box Cover Hinges — 2
DECALS AND PAINT
QUANTITY
REF. | PART NO. DESCRIPTION T103 T133 T132 SERIAL NQO.
1 37001 T-103 Decal Kit 2 — —
2 37003 T-133 Decal Kit —_ 2 —
3 37002 T-132 Decal Kit — — 2
4 36596 Common Decal Kit 1 1 1
5 36601 German Decal Kit 1 1 1
6 36602 French Decal Kit 1 1 1
7 36608 Spanish Decal Kit 1 1 1
8 37008 F/S Decai 1 1 1
9 37009 F/D Decal — 1 1
10 23579 Paint (Spray Can, Orange) As Req'd.| As Req'd.| As Req'd.
11 35487 Paint (Litre, Orange) As Req'd.| As Req'd.| As Reqg'd.
" 37426 Loader Arm Stripe 1 1 1
WHEEL EQUIPMENT
QUANTITY
REF. | PART NO. DESCRIPTION T103 T133 SERIAL NO.
1 22953 Rim 5 KB x 15 (Standard) 4 4
2 5816 Tire 7.00 x 15, 6 Ply (Standard} 4 4
3 5815 Tube 7.00 x 15 (Standard) 4 4
4 25116 Flotation Rim 16.5 x 8.25 (Optional} Rim 4 4
5 6800 Tire 10.00 x 16.5, 6 Ply (Optional} 4 4
8 7019 Tubeless Vaive Stem 4 4
7 5832 Machined Wheel-Nut 24 24
8 26188 Stud 24 24
36091 Segmented Tire Complets (LH) 10 X 16.5 2 2
36618 Segmented Tire Complete (RH) 10 X 16.5 2 2
36093 Replacement Segments per Tire 10 10




1.5

Sound Suppression Kit
(optional)

A-7

3

2380 A& B




SOUND SUPPRESSION KIT (OPTIONAL) 1.5

REF.| PART NO, DESCRIPTION QUANTITY SERIAL NO.
1 33241 Seat Plate 1
2 32532 R.H. Transmission Shield 1
3 32537 Foot Shield 1
4 24589 Hydrostatic Shieid 1
5 32527 L.H. Lever Boot Shield 1
3] 32259 Transmission Side Shield 2
7 24797 Frame Side Shigld 2
8 32534 Frame Filler 2
9 38558 Isglator 4
10 23768 Front Step Shieild 1
11 526 Safety Track 4
12 25445 Top Window 1
13 22408 Rear Window 1
14 32257 Engine Cover 1
16 29116 Holding Strap 24° 1
17 25847 Side Window 2
19 955897 Side Window Screen, L.H. 1
19 955898 Side Window Screen, R.H. 1

20 25760 Head Light 2
21 29971 Tail Light 1
22 15750 Rear Window Moulding 7
23 24229 Rear View Mirror 1 LED003953 . Oraward
24 959979 Punched QOut ROPS 1
~25 15831 Foam Seal 4
26 956108 Handle Ass'y 2
27 20860 Nut 4
2B 20235 Snubbing Washer 4
29 23385 Flat Washer 4
30 20861 Lock Washer 4
31 23572 ROPS Mount Stud 4




[A-sli!H[] II]HSI CAB DOORS 1.5.1)

CAB DOOR — U-1301, U-1307

2514

CAB DOOR — U-772, U-1462

=%

~(

i

2515




CAB DOOR (U-1301, U-1307)

1.5.1
REF.| PART NO. DESCRIPTION QUANTITY SERIAL NO.
1 35424 Cab Door Kit 1
2 36985 Door Latch 1
3 36986 Door Seal 1
4 36987 Wiper Blade 1
5 36988 Wiper Arm 1
6 36989 Motor 1
7 36990 Fan 1
2] 1350 Hex. Nut, 1/4" 4
9 1650 Flatwasher, 1/4" 8
10 2279 Lockwasher, 1/4" 4
11 36891 Door Post Ass'y. 1
12 36992 Door Post Retainer Ass’y. 2
13 7723 Hex. Head Bolt, 1/4" x 1 1/4" 4
14 36993 Door Glass 1
15 369984 Windlace, 6 1/2" L. 1
CAB DOOR (U-772), CAB DOOR (U-1462)
1 955062 Cab Door Ass'y. 1 $g t%ggi’gfii
1 960151 Cab Door Ass'y. 1 liggggggg . 83&%8
2 | oa7es ROPS Door Glass 1 70 LEobdeia
2 | ari64 ROPS Door Glass 1 (S004844 - ONWARD
3 | 15931 Weatherstrip, 5/16" x 3/4" 5 70 Leoneaa
3 | 15750 Weatherstrip, 5/16° x 3/4" 5 £E00454 - ONWARD
4 65081 Hex. Bolt 5/16" x 3/4" UNC 4
5 | oss063 Hinge Ass'y. 2 T0 Leooasea
5 | 960139 Hinge Ass'y. 2 £ E004548 - ONWARD
5] 16771 Hex. Nut, Nylok 5/16" UNC 4
7 | 15937 Wiper Blade 1 10 Eooeses
7 32636 Wiper Blade i LE00444 - ONWARD
8 15936 Wiper Arm 1
9 15935 Wiper Motor 1
10 953785 Wiper Motor Wire 1
11 5170 Hex. Bolt, 1/4" x 1" 1
12 6645 Nylok Nut 1/4" UNC 12
13 958745 Mator Ground Wire 1
14 2663 Hex. Boilt 1/4" x 3/4" UNC 15
15 6645 Nylok Nut 1/4" UNC 15
16 15885 Stove Bolt 3/16" x 3/4" UNC 2
17 15748 Cab Lock (inside) 1
18 955186 Locking Handle (owtside) 1
i9 15885 Stove Bolt 3/16" x 3/4" UNC 4
20 2657 Spacer Block 2
21 15798 Hinge Tube 2
22 15835 Latch Plate 1




i!l-“] maSl BOOM LOCK — PIVOT PINS 1.6 I

% BOOM LOCK
G _

=

PIVOT PINS e
: B A 5 /
NOTE:-L.H. illustrated. DAY g
=R.H. and LH. identical except ' = &
where indicated. Xy
-Component quantities listed
for complete assembly.

1233




BOOM LOCK

1.6
QUANTITY l
REF. | PART NO. DESCRIPTION T103 T133 SERIAL NO.
1 32319 Knob 2 2
2 25530 Linkage Rod Ass'y 2 2
3 25532 Locking Pin Ass’y 2 2
4 6550 Nut 1/4" UNC Cad. PL 2 2
*5 22393 Lock Pin Bushing 2 2
5 2010 Grease Fitting 2 2
7 6356 Springwasher. 1/4" 2 2
8 2593 Bolt, 5/16" X 1/2" UNC 2 2
9 25533 Boom Locking Plate 1 1
BOOM ARM - PIVOT PINS
QUANTITY
REF. PART NO. DESCRIPTION T103 T133 SERIAL NO.
1 955366 T103 Lift Arm Assembly 1 - LC000102 - LC0002069
1 956245 T103_Lift Arm Assembiy 1 - LCON0210 - ECO00255
1 956465 T103 Lift Arm Assembly 1 - LCO0D256 - LC000425
1 957322 T103 Lift Arm Assembly 1 - 1 C000426 - 1L C000440
i 957664 T103 Lift Arm Assembly 1 - 1 C000441 - LCDD0485
1 958002 T103 Lift Arm Assembly (1) 1 LC000486- LCO00623
1 8959281 ‘1103 Lift Arm Assembly (1) 1 - LCO00624 - ONWARD
1 954766 T133 Lift Arm Assembly - 1 _EQQ0101 - LEQCQE08
1 956291 T133 Lift Arm Assembly - 1 LEQO0609 - LEDDO717
1 956464 T133 Lift Arm Assembly - 1 LEQOO718 - LEQO1492
1 857318 T133 Lift Arm Assembly - 1 1.E001483 - LEQO1644
1 957607 T133 Lift Arm Assembly - 1 LEDQ1645 - LEQR2191
1 957983 T133 Lift Arm Assembly (1) - 1 LEQ02192 - LEDD4151
1 959277 T133 Lift Arm Assembly (1} - 1 LEOD4152 - ONWARD
2 955363 T103 L.H. Oil Tank Assembly 1 -
2 954628 T133 L.H. Gil Tank Assembly - 1
3 22428 Lift Arm Hinge Pin 8 3/8" L. 2 2
4 30764 Inner Hinge Bushing 4 4 TO LEGODE08
4 30767 inner Hinge Bushing - 4 LEDOOB0S - ONWARD
"5 30737 Pivot Bushing 2 2
"6 30765 Outer Hinge Bushing 4 4 TO LEQQOGR8
6 30766 Quter Hinge Bushing - 4 LEDOOG09 - ONWARD
*7 30732 Bottom Qutside Bushing 2 2
hi:} 30733 Bottom Inside Bushing 2 2
9 8881 Lift Cylinder Pin (Lift Arm} 4 1/8" L. 2 2
10 22791 Long Tilt Pin - 8° L. 2 2
*11 30731 Qutside Tilt Bushing 2 2
12 30730 Inside Tilt Bushing 2 2
To LCO0G515
13 22790 Short Tiit Pin 2 2 To LEQD2686
. LLCDO0516 - ONWARD
13 32524 Short Tilt Pin 2 2 LEQO26B7 - ONWARD
14 | 956519 Quick-Tach Pin Ass'y 2 2 O - L e
. . ) 1-0 RD
14 958006 Quick-Tach Pin Ass'y 2 2 ‘]:(E:gg?g‘: . Om\\;\llﬁﬂo
15 | 22801 Front Bushing 2 2 LCoo0102- Loo0ees
*15 26598 Front Bushing 2 2 tggggﬁg i tggg?gﬁ
~ Welded on part (con’t on back)

(1) From these S/N's onward, the Pivot Pin (item 14) is mounted in reverse of illustration.



BOOM ARM - PIVOT PINS (con’t)

1.6

QUANTITY
REF. | PART NO. DESCRIPTION T103 T133 SERIAL NO.

. LCO00441 - LC000485

15 32742 Front Bushing 2 2 LEQD1645 - LEDO2191

LC000486 - ONWARD

*15 30723 Front Bushing 2 2 LEDD2192 - ONWARD

16 1478 Plainwasher - 17 Dia. 2 2 o oon0s0s

16 | 32501 Plainwasher, 1 1/8" Dia. 2 2 e
17 30235 Cotter Pin 3/8" X 1 1/2° L. Plated 2 2

] ) ] LCO06102 - LCO0D177

18 2619t Lift Arm Hinge Pin 2 2 LEDQ0101 - LEQDD514

18 | 25808 Lift Arm Hinge Pin 2 2 LCD00178 - Loon020s

_ . i LC000210 - ONWARD

18 26101 Lift Arm Hinge Pin 2 2 LEQQ0B0Y - ONWARD

. LC000256 - LC000440

19 26566 Hardened Bushing 2 2 LEOOO718 - LEOD1644

LC000441 - ONWARD

19 30698 Hardened Bushing 2 2 LEOD1645 - ONWARD

20 | 32615 Neopreme Flat Washer 1 1/4” 2 2 A A

LC000516 - ONWARD

21 32616 Neopreme Flat Washer 17 2 2 LEQO2700 - ONWARD

- ONWARD

22 | 32323 Bucket Level Indicator 1 1 L AR

. LC0005086 - ONWARD

23 32328 Bucket Level Indicator, Decal 1 1 LE0D2462 - ONWARD

LC000506 - ONWARD

24 1843 3/8" Flat Washer 1 1 LEC02462 - ONWARD

, LC000506 - ONWARD

25 1546 1/8" X 1" Cotter Pin 1 1 LEOO2462 - ONWARD
26 16877 Boit 5 5
27 16771 Nut 5/16" Nylok n 11
28 34816 Boom Stops 2 2
23 38472 Locking Plate 6 B8
30 38302 Clamp 6 6




CONTROLS 2

A-10 Controi Levers and Neutral Centering Device ... vevviicviivenns 2.1
A-11 Control Levers and Neutral Centering Device e-aa I |
A 12 Gontrol Levers and Neutral Centering Device (H.C.) .o 2.2
B-1 Foot Pedals W/LOCKS ......ceveiiriiciniresseneeresnassssnsssssnsnssssicss s enees 2.2.1
B-2 Throttle and Diesel S1op COnNrol ... eccreccrerrccereretee e ceneerreennae 2.3
B-3 Parking Brake .....coccriereseccerersrecssssessssen v sereesremaeresnrssssssnnsesniennns 2.4

B-4 Seat Bar and Neutral Centering Device ...oeineennncsicncineeans 2.5

CONTROLS




A-10

HOM@S5]  nclRac centering Device

21

T103

-L.H. illustrated (T103 & T133)

~L.H. and R.H. identical except
where indicated.

~Component quantities listed
for complete assembly.

1231, 2410




CONTROL LEVERS AND

NEUTRAL CENTERING DEVICE 2.1
QUANTITY
REF. | PART NO. DESCRIPTION T103 T133 SERIAL NO.

1 3189 Lever Grip 2 2

2 855015 L.H. Centrol Lever Ass'y 1 1

3 955016 R.H. Control Lever Ass'y 1 1

4 955241 Lock Guide Ass'y 2 2

5 1672 Bolt 3/8" UNC X 1 1/2" L. 6 6

6 1642 Springwasher 3/8" Dia. 10 10

7 7465 Nut 3/8" UNC Nylok 10 10

8 5803 Female Rod End 10 10 TO LEO00546 - TO LEGD31Z0
8 5803 Female Rod End 5 6 LCong AT OArD
9 1888 Nut 3/8” UNF 22 22

10 22628 L.H. - R.H. Lever Control Rod 2 2

12 955376 Control Lever Sleeve Ass’y 1 -

13 954709 Control Lever Sleeve Ass'y — 1

14 4842 3/4" Set Collar 1 1

15 954734 Control Rod Shaft Ass'y 1 1

16 959817 Nylon Bearing 2 2

17 1341 Bolt 5/16" UNC X 3/4° L. 4 4

18 1870 Springwasher 5/16" Dia. 8 8

19 1191 Nut 5/16" UNC 8 8

20 8834 L.H. Rear Control Rod 1 1

21 24598 R.H. Rear Contro! Rod i -

22 17226 R.H. Rear Control Rod - 1 70 LEG03120
22 24598 R.H. Rear Control Rod - i LEGO3121 - ONWARD
23 16989 Flange Bearing 4 4

24 26505 Spring Box Spacer 2 2

25 21174 Spacer 5] 6

26 1364 Bolt 3/8" UNC X 2" L, 2 2

27 24603 L.H. Pintle Lever 1 - TO LCO0OS46
28 24599 A.H. Pintle Lever 1 - TO LCOO0S46
29 22636 Pintle Lever - 2 TO LEDD3120

30 21004 Roll Pin 2 -

30 14916 Roll Pin, 3/8" X 1 1/2" - 2 TO LEBG3120
30 20266 Roll Pin. 3/8" X 2° - 2 LEQO3121 - ONWARD
31 3313 Bolt 1/4° UNC X 2" |. 2 2 TO LEDO0S4E - TO LECD3120
31 3237 Bolt 1/4" UNC X 2 1/2" L. 2 2 O - wanD
32 6645 Nut 1/4” UNC Nylok 2 2 TO LCODOSAS - TO LEDD3120
32 1350 Nut Hex. 1/4" UNC 2 2 LCBoasAT - SNweRD
33 15880 Male Rod End 2 2

34 22630 Air Shock Extension 2 2

35 14860 Air Shock Abscrber 2 2

36 1643 Plainwasher 3/8" Dia. 4 4

37 17385 Grommet 3/8" 1.D. X 5/8" 0.D. 2 2

38 8598 Nut 3/8” UNF Nylok 2 2

39 17170 L.H. Control Lever Linkage Rod No.3 1 1 TO LCO%AS4S - TO LE003120
40 17171 R.H. Control Lever Linkage Rod No.4 1 1 TO LCODOS4E - 7O LEGI3120
41 954722 L.H. {103) or R.H. (133) Rod Support Ass'y 1 1

42 954707 R.H. {103) or L.H. {133) Rod Support Ass'y 1 1

43 16572 Spring Bushing 4 4

44 25176 Spring 20X .8751.D. X257 L. 2 2

44 33599 Spring .61" X 2.5" 2 2 EE009525 - GNVIARD
45 1651 Plainwasher 5/16" Dia. 4 4

46 1190 Bolt 5/16" UNC X 17 L. 4 4

47 3553 Grease Fitting 1 1

48 956752 Yoke, Control Lever Rod Ass'y. {L.H.} — 3 LEOO3121 - ONWARD
49 956751 Yoke, Control Lever Rod Ass'y. (R.H.) 1 1 L - BNaRS
50 29135 Vibration Isolator 2 2 LT - SNWARE
51 29118 Pintle Lever - 1 LEQD3121 - ONWARD
52 g57187 Yoke, Control Lever Hod Ass'y. 3 — LCOOD547 - ONWARD
53 a57185 L.H. Pintle Lever 1 - LCO00547 - LCOOOSOS
53 248603 L.H. Pintle Lever i - LCCO0G07 - ONWARD
o4 957186 R.H. Pintle Lever 1 — 1C000547 - LCO00S06
54 24599 R.H Pintle Lever 1 - LCO0OS07 - ONWARD




211

CONTROL LEVERS AND
NEUTRAL CENTERING DEVICE
LE003828-ONWARD

N T EE




CONTROL LEVERS AND

NEUTRAL CENTERING DEVICE 2.1.1
LE003828-ONWARD
QUANTITY
REF.| PART NO. DESCRIPTION T133 SERIAL NO.
1 3189 Lever Grip 2
2 959058 L.H. Control Lever Ass'y. 1
3 953060 R.H. Control Lever Ass'y. 1
4 16989 Flange Bearing 4
5 1672 Bolt 3/8" UNC x 1 1/2" L. 6
6 1642 Springwasher 3/8" Dia 10
7 7465 Nut 3/8" UNC Nylok 10
8 5803 Female Rod End 6
9 1898 Nut 3/8" UNF 12
10 22628 L.H.-R.H. Lever Control Rod 2
11 956752 Yoke Ass'y. w/Offset 3 TO LEQOS017
11 956751 Yoke Ass'y. 1 TO LEOOS017
11 960402 Isolated Rod End Ass’y 4 LEO05018 - ONWARD
12 22636 Pintle Lever 2
13 954709 Control Lever Sleeve Ass'y. 1
14 3553 Grease Fitting 1
18 1364 Bolt3/8" UNCx 2" L. 2
17 4842 3/4" Set Collar 1
18 3237 Bolt 1/4" UNC x 2 1/2" L. 2
19 21004 Cofter Pin 1/4" X 1 1/4" L. 2
20 6645 Nut 1/4" UNC Nylok 2
22 954734 Control Rod Shaft Ass'y. 1
23 7465 Nut 3/8" UNC Nylok 2
24 1642 Washer, Spring 3/8" Dia. 2
25 1642 Washer, Spring 3/8" Dia. 2
26 1672 Bolt, Hex 3/8" x 1 1/2" UNC 2
27 1341 Bolt 5/16" UNC x 3/4" L. 4
28 959817 Nylon Bearing 2
28 958073 Hydroback Ass'y. 2
30 14860 Air Shock Absorber 2
31 1672 Balt, Hex 3/8" x 1 1/2" UNC 2
32 1642 Springwasher 3/8" Dia. 2
33 7465 Nut 3/8" UNC Nylok 2
34 34889 Pintie Control Rod, Short L.H. 1
35 34990 Pintle Control Rod, Long R.H. 8|
3

37888

Control Lever w/Electric Switch




2.2

CONTROL LEVERS AND
NEUTRAL CENTERING DEVICE
(HAND CONTROLS)

a1z | THOMAS




CONTROL LEVERS AND

NEUTRAL CENTERING DEVICE (HAND CONTROLS) 2.2
QUANTITY
REF.| PART NO. DESCRIPTION T103 T133 SERIAL NO.
1 3189 Lever Grip 2 2
2 959330 R.H. Control Lever 1 1
3 859331 L.H. Control Lever 1 1
4 29249 Bolt, Hex. 1/4" UNC 2 2
5 5896 Pin. Split Spring 1/4" x 11/4" 2 2
6 35763 Control Lever Shaft Bar 2 ¢ 2
7 7465 Nut 3/8" UNC Nylok 5] 8
B 1642 Washer, Lock 3/8" PL. B 8
g 5803 Fermale Rod End 10 10
10 9509333 Control Lever Swivel Block 2 2
11 35877 Locking Arm Flat Bar 2 2
12 22628 R.H. & L.H. Conirol Lever Rod 2 2
13 5170 Boit. Hex. 1/4" x 1" UNC. 2 2
14 1650 Washer. Fiat 1/4" 2] 8
15 20860 Nut, Hex. 1/2" UNC. 2 2
16 35933 Tube. .750" O.D. 2 2
17 956137 Spring. .115" Dia. x 1.043" 1 1
18 956138 Spring. .115" Dia. x 1.043" 1 1
19 1673 Bolt. Hex. 3/8" x 3/4" UNC. 1 1
20 35934 Tube., Hyd. .625" O.D. x 60" Wall 2 2
24 25875 Bushing. .375" 0.D. x .250" 1.D. 2 2
22 1080 Bolt. Hex. 1/2" x 21/2" UNC. 2 2
23 35879 Lock Bushing Bar 2 2
24 6645 Nut. Nylok /4" UNC> 4 4
25 1631 Pin. Cotter 3/32" x 3/4” 5 5
26 35784 Pugh-Pull Cable 2 2
27 30739 Clevis Pin 1/4" x 3/4" Round Head 4 4
29 30580 Control Valve Linkage Bar 2 2 TO LEQD4378
29 36545 Control Valve Linkage - 2 LED04379 - ONWARD
30 1898 Nut 3/8" UNE. 12 12
3l 21174 Washer. 3/8" I.D. x 5/8" O.D. 4 4
32 1672 Bolt. Hex. 3/8" x 11/2" UNC. 10 10
33 959349 Auxiliary Pedal 1 1 TO LE0D4378
33 959741 Auxiliary Pedal - 1 LEDD4379 - ONWARD
34 1341 Bolt. 518" UNC. x 3/4" | 4 4
35 1870 Springwasher 516" Dia. 8 8
38 1191 MNut 5/16™ UNC. 8 8
kY 5891 Nylon Bearing 4 4
3B 29982 Straight Long Arm 2 2
e} 956714 Pivot Ass'y. (Long) - 1
38 959085 Pivot Ass'y. ({Long) 1 -
40 14820 Bolt 3/8" x 21/2" L. 2 2
41 1643 Plain Washer 3/8" Dia. 4 4
42 959403 R.H. Pull-Off Lock 1 1
43 956138 Spring. .115" Dia. x 1.043" 1 1
44 24603 L.H. Pintle Lever 1 -
44 24599 R.M. Pintle Lever 1 —
44 956770 Pintel Lever = 2 TO 1.EQQ39822
44 22636 Pintle Lever - P LEOQ3923 - ONWARD
45 34888 L.H. Rear Control Rod 1 1
45 34980 R.H. Rear Contro! Rod 1 1
47 1364 Bolt, 3/8" UNC. x 2" L. 2 2
48 14860 Air Shock Absorber 2 2
49 22630 Air Shock Extension 2 2
50 1643 Plainwasher 3/8" Dia. 4 4
51 17385 Grommet 3/8™ 1.D. x 5/8" Q.D. 4 4
52 B588 Nut 3/8™ UNF Nyiok 2 2
53 959404 L.H. Full-Off Lock 1 1
54 1808 Nut. Hex. 3/8" UNF. 4 4
55 34282 Clevis 3/8" UNF 1 1
56 959073 Hydroback Ass'y. 2 2
57 29349 Bushing, .500" O.D. x .381" |.D. 3 3
58 959467 Control Rod Shait Ass'y. 1 1
59 959005 Conirol Lever Sleeve Asg'y. 1 1
60 35883 Rod End Asg'y 1 1
61 036487 Clevis




2.2.1

FOOT PEDALS, WITH LOCK

1286

= | [THOMAS




FOOT PEDALS W/LOCK

2.2.1

REF.| PART NO. DESCRIFTION QUANTITY SERIAL NO.

1 1643 Plainwasher 3/8" Dia. 4

2 5891 Nylon Bearing 2

3 1870 Springwasher 5/16" Dia. 4

4 1191 Nut 5/16" UNC 4

5 4842 Set Collar 3/4" 1

6 25500 Foot Pedal Shaft 1

7 958247 L.H. Foot Padal Ass'y. 1 TS LE0er

7 | 960147 L.H. Foot Pedal Ass'y 1 CE00eE 15 - Crmeard
8 | 955935 R.H. Foot Pedal Ass'y 1 10 LEonegns

8 960148 R.H. Foot Pedal Ass'y 1 FEtare - o
g 5896 Spring Fin 1/4" Dia X 1 1/4" L. 4

10 37574 Crossover Linkage 1

37575 Crossover Linkage Kit 1 LE004027 - omare

1 6645 Nut 1/4" UNC Nylok 2

12 25204 Foot Pedal Linkage Spacer 3 3D LCa003s

12 25875 Foot Pedal Linkage Spacer 3 e O,
13 | 30045 Clevis Pin 1/4" X 1 1/2" L. 3 TOLConuesT

13 35455 Clevis Pin 1/4” X 1 1/8" L. 3 LE005300 - Oneears
14 30739 Clevis Pin 1/4" X 3/4" L. Round Head 6 TS enanssr

14 | 30739 Clevis Pin 1/4” X 3/4” L. Round Head 3 EE034308 - Smromd
15 29703 Contro! Valve Linkage 6 10 Cuovass

15 30590 Contro! Valve Linkage 6 LEonvaas - LEoo30]
16 1631 Cotter Pin 3/32" X 3/4° L. 9

17 25508 Locking Armm 3

i8 1193 Bolt 3/8" UNC X 1" L. 2

19 958084 Linkage Mount Ass'y 1

20 7465 Nut 3/8" UNC Nylock 2

21 25517 Agctivating Arm Linkage 2

22 956138 R.H. Neutral Lock Spring Ass'y 3

23 2663 Boit 1/4" UNC X 3/4” L. 2

24 8956137 L.H. Neutral Lock Spring Ass'y. 3

25 23439 Neutral Safety Switch and Washer 1 T8 LEoourn

26 25513 Locking Arm Shaft 1

27 1546 Cotter Pin 1/8" Dia X 1" L. 2

28 955933 Lock Support Bracket 1 To oot

28 | 957494 Lock Support Bracket 1 CE001758 - Grmears
29 1649 Plainwasher 1/2" Dia. 1 T0 LEo0s7s8

30 30330 Support Bracket 1 LEooTats - Omears
31 | 35884 Clevis Pin, Threaded, 1/4" X 1/4 3 5005303 - Ormiars
32 5405 Nut, Hex 1/4” UNF 6 LE004303 - Orwarg
"33 | 364893 Control Vaive Rod, Lift 1 LE Goa502 - Sreeard
*34 36494 Contro! Vaive Rod, Aux. 1 LS 000305 - Omears
*35 | 36234 Control Valve Rod, Tilt 1 e ESenes - vy
36 36487 Valve Linkage Rod End 3 LEotaaas - Grvrard




B-2

HOmas]  roseanes

2.3

T103/133
%
h

@
%ﬁr
U 22
.23
£

&
¢y
A& 20

1915

T132

2386




THROTTLE AND DIESEL STOP CONTROL

T103/133 2.3
REF.}| PART NO. DESCRIPTION QUANTITY SERIAL NO.
T103 | T133
1 38517 Throttle Handle Ball 1 1
2 958051 Throtle Handle Ass'y. 1 1
3 23193 Throttle Stud 1 1
4 | 954897 Set Collar Ass'y. 1 1
5 1341 Boit 516" UNC 3/4" L. 1 1
6 23371 Throttle Friction Pad 1 1
7 1643 Plainwasher 3/8" Dia. 2 2
8 7416 Spring 1/271.0. X 1" O.D. X 1" L. 1 1
9 1194 Nut 3/8” UNC 2 2
10 22966 1/4" Retaining Ring 1 1
11 955529 Throftle Rod Assembly 1 -
Lk 954710 Throttle Rod Assembly - 1
12 1190 Bolt 5/16" UNC X 1" L. 2 2
13 1651 Plainwasher 5/16" Dia. 3 3
14 1870 Springwasher 5/16” Dia. 2 2
15 1191 Nut 5/16” UNC 2 2
16 23096 Set Collar 1/4” Dia. 4 4
17 23410 Stop Rod 1 1
18 17670 L-H. Rod Clip 1 1
19 31654 Throttle Bar 1 1
20 2663 Bolt 1/4” UNC X 3/4" L 1 1
21 22559 Throttle Rod Support 2 2
22 23772 Lock Nut 1/4" UNGC “3-way AH" 1 i
23 1650 Plainwasher 1/4" Dia 1 1
THROTTLE T132
REF.| PART NO. DESCRIPTION QUANTITY SERIAL NO.
1 38517 Throttle Handle Bali 1
2 955903 Throttle Handle Ass’y. 1
3 23193 Throttle Stud 1
4 954897 Set Coller Ass'y. 1
5 1341 Bolt 5/16" UNC 3/4” L. 1
6 23371 Throttle Friction Pad 1
7 1643 Plainwasher 3/8™ Dia. 2
8 7416 Spring 1/2" L.LD. X1" O.D. X 1" L. 1
9 1194 Nut 378" UNC 2
10 32172 Yoke 1
11 31650 Cable 1
12 32173 Yoke 1




| B-3 Ii!HﬂmﬂSl PARKING BRAKE

1236-1

2.4



PARKING BRAKE 2.4
QUANTITY
REF. | PART NO. DESCRIPTION T103 T133 SERIAL NOC.
1 258175 Lever Knob 1 1
2 11841 Lever Grip i 1
3 955351 Brake Lever Assembly 1 1
4 5170 Bolt 1/4” UNC x 1" L. 1 1
5 1650 Plainwasher 1/4” Dia. As Reqd.| As Reqd.
6 30856 Parking Brake Lock 1 1
7 6645 Nut 1/4” UNC Nylok i ]
8 1673 Bolt 3/8" UNC x 374" L. 2 2
9 1642 Springwasher 3/8” Dia. B 8
10 17516 Washer 1 1/4" 0.D. x 3/4” L.D. x 14 Ga. 1 2
11 16989 Flange Bearing 1 1
12 1672 Bolt 3/8" UNC x 1 1/2” L 2 2
13 5803 Female Rod End 2 2
14 7465 Nut 3/8" UNC Nylok 4 4
15 1898 Nut 3/8" UNF 6 =]
16 23678 Brake Handle Rod 1 1
17 21174 Spacer 1 1
18 955798 Brake Shaft Assembly 1 —_
19 24914 Brass Bushing Flange Bearing 2 2
20 2338 Bolt 1/4” UNC x 1/2” L. 4 4
21 2279 Springwasher 1/4” Dia. 4 4
22 8598 Nut 3/8" UNF Nylok 2 2
23 955544 R.H. Brake Rod Assembly — 1
24 955545 L.H. Brake Rod Assembly 2 1
25 955539 Shaft Assembly 2 2
26 22405 ‘0O’ Ring 2 2
27 1064 1" Set Collar 2 2
28 24267 Locking Bar 2 2
28 1643 Plainwasher 3/8" Dia. 6 6
30 1631 Split Pin 3/32" x 3/4" L. 4 4
31 24266 Locking Rod 2 2
32 23675 Brake Caliper Assembly 2 2
33 24218 Outer Replacermnent Pad (Metaliic) 2 2
34 24218 inner Replacement Pad (Metallic) 2 2
35 9509822 Disc Brake Bracket Assembly 2 —_
36 959823 Disc Brake Bracket Assembly — 2
37 955565 Bolt Assembly 2 ——
38 954902 Bolt Assembly — 2
39 1194 Nut 3/8" UNC 4 4
40 24309 Brake Disc 2 —
41 22603 Brake Disc — 2
42 15255 Socket Head Cap Screw 12 12
43 25372 Pivot Bushing 2 2
44 4851 Stud 3/8" UNC x 2" L. 1 1
45 23264 3/8" UNC AH 3-Way Locknut 1 1
46 4842 3/4” 1.D. Set Collar 1 1
47 1341 Bolt 516" UNC x 3/4" L. 1 1
48 955798 Brake Shaft Assembly — 1
49 22966 1/4" Retaining Ring 1 1

*Not as illustrated



SEAT BAR AND NEUTRAL
CENTERING DEVICE

1288

2.5.1 |

MAY 1, 1988



SEAT BAR & NEUTRAL CENTERING DEVICE 2.5.1
QUANTITY
REF.| PARTNO. DESCRIPTION T103 T133 SERIAL NO.

1 16771 516" Dia. UNC Nylok Nut 4 4

2 26108 Plainwasher 5/16" Dia. 1.D. x 1" 0.D. 4 4

3 955904 R.H. Latch Mount Ass'y. 1 1

4 955805 L.H. Latch Mount Ass'y. 1 1

5 29248 Bolt 1/4" Dia. x 2 1/4" L. Cad. Pl 2 2

6 6645 Nvlok Nut 1/4" Dia. 2 2

7 8154 Nylon Washer 1/4" Dia. 2 2

B 955908 R.H. Hook Latch Ass'y. 1 1

g 956348 L.H. Hook Latch Ass'y. 1 1

10 955791 R.H. Latch Spring Ass'y. 1 1

11 855790 L.H. Latch Spring Ass'y. 1 1

12 28248 Spring Bushing 2 2

13 | 955914 | Restraint Ass'y. 1 1 18 Loz

13 | 958924 | Restraint Ass'y. 1 1 e - wanD

14 | 956020 | Low Head Bolt Ass'y. 2 2 70 LEnas70a

14 20856 | HEX.BOLT 1/2"x 1" 2 2 003700 ONWARD

15 1024 1/2" UNC Nut 2 2 18 te003704

15 20860 | Nut, Hex. 1/2" UNC 2 2 R ea50s - ONWARD

16 8613 1/2" Nylok Nut 2 2

17 7465 Nylok Nut 3/8" Dia. 4 4

i8 15880 Male Rod End 1 1

19 1898 Nut 3/8" UNF 3 3

20 956164 Linkage Tube Ass'y. 1 1

21 1672 Bolt 3/8" UNC x1 1/2" L. 2 2

22 21174 Spacer 2 2

23 955241 Lock Guide Ass'y. 10 10

24 956192 Linkage Mount Ass'y. 1 1

25 1642 Springwasher 3/8" 8 8

26 5803 Female Rod End 2 2

27 17226 Linkage Rod 13 &/8" 1 1

28 955004 Cross Shaft Ass'y. 1 1

29 3469 Bolt 3/8" UNC x 1/2" L. 4 4

30 959817 Nylok Bearing 2 2

31 1194 Nut 3/8" UNC 8 8

32 1643 Plainwasher 3/8" 4 4

33 1387 Bolt 3/8" UNC x 1 1/4" L. 4 4

34 25083 Bolt 3/8" UNC x 1 3/4" L. Cad. Pl 1 1

35 957584 Neutral Switch Mount 1 1

36 26857 Neutral Safety Switch 1 1

37 27011 Bolt with Nut 2 2

38 27013 Lockwasher 2 2

39 14620 Bolt 3/8"x 2 1/2" L. — 2 LE0D3828-ONWARD

40 856137 Spring Assembly — 2 LEQD3828-ONWARD

41 23012 Bushing 3/8" Q.D. x14" GA. x 1" L. — 2 LE0D3828-ONWARD

42 956714 Pivot Assembly {Long) —_ 1 LE003828-ONWARD

42 956712 Pivot Assembly (Short) — 1 LE003828-ONWARD

43 1643 Plainwasher 3/8" Dia. — 2 LE0D3828-ONWARD

44 7465 Nut 3/8" UNC Nylok — 2 LED03828-ONWARD

45 29982 Straight Long Arm — 2 LEDD3828-ONWARD

45 32319 Knob 2 2




2.5.2

SEAT BAR AND NEUTRAL
CENTERING DEVICE

-+ [{Tanmas)



SEAT BAR & NEUTRAL

CENTERING DEVICE 2.5.2
QUANTITY
REF.| PART NO. DESCRIPTION T103 T133 SERIAL NO.

1 058924 Restraint Bar Assembly 1 1
2 956164 Restraint Bar Rod 1 1
3 1898 Nut 1 1
4 7465 Nut 1 1
5 21174 Washer 3 3
5 15880 Rod End 1 1
7 8613 Nut 1 1
8 8280 Bolt 1 1
9 1387 Bolt 1 1
10 7465 Nut 1 1
11 21174 Washer 2 2
12 959084 Linkage Mount Ass'y 1 1
13 5803" ‘Bod End. R.H. T 1
14 B280 Bolt 1 1
i5 21174 Washer 2 2
16 7465 Nut 1 1
17 BE613 Nut 1 1
18 1898 Nut 3/8" UNF R_H. 1 1
19 34511 Linkage Rod 1 1
20 1672 Bolt 1 1
21 21174 Washer 3 3
22 7465 Nut 1 1
23 N.S.P Set Collar — -
24 28065 Flange Bearing 2 2
25 29066 Set Collar 2 2
26 953031 Pintle Lock Ass'y 1 1
27 2663 Bolt 4 4
28 1650 Washer 4 4
29 2279 Washer Lock 4 4
30 6645 Nut 2 2
31 14620 Boit 2 2
32 1642 Washer 2 2
33 956138 Spring Assembly 2 2
34 23012 Bushing 2 2
35 7465 Nut 2 2
36 956712 Pivot Assembly 1 1
37 37850 Lock Bar (Pintle Lever) 1 1
38 37850 Lock Bar (Pintle Lever) 1 1
39 958085 Pivot Assembly 1 1
40 958227 R.H Hook Latch Assembly 1 1
40 958226 L.H Hook Latch Assembly 1 1
41 6645 Nut 4 4
42 8154 Washer 2 2
43 955791 L.H. Spring Latch Assembly 1 1
43 955730 R.H. Spring Latch Assembly 1 1
44 28249 Bolt 2 2
45 35043 Rod End L.H. 1 i
46 35316 Nut 3/8" UNF L.H. 1 i




FINAL DRIVE TRANSMISSION 3.

B-6 Axle ASSembly .o . 3.1 FINAL

B-7 Chain Tightener ASSembIY .......ccccv i ceeenmeeccerci e eseeeeernceneenes 3.2 DRIVE
TRANSMISSICN




AXLE ASSEMBLY

SPECIAL TOOLS

1014-1




AXLE ASSEMBLY -T103 3.1
REF.| PART NO. DESCRIPTION QUANTITY SERIAL NO.
1 959639 Axle Ass'y (Studs included) 4
2 5832 Machined Wheel Nut 24
3 26188 Wheel Stud 24
4 22379 Key 1/2" X 2 1/4" L. 8
5 3667 Qil Seal 4
6 36656 Bearing 8
7 5968 Race 8
8 24306 Axle Sprocket 30T - No. B0 4
2] 22448 Axle Washer 4
10 14877 Castle Nut 1° UNF 4
11 6318 Split Pin 5/32" X 1 1/2" L. 4 TO LCO00395
11 1634 Split Pin 3/16" X 11/2" L 4 LC000396 - onward
12 955280 Axie Installation Tool 1
13 955281 Seal installation Tool 3
14 955283 Axle Remover 1
15 959209 Inspection Cover 1 TO LCO00616
*15 22463 Inspection Cover 1 LCO00617 - onward
*16 35266 Plug, 2" B.l. 1
* Not lllustrated
AXLE ASSEMBLY - T133
REF.| PART NO. DESCRIPTION QUANTITY SERIAL NO.
1 959639 Axle Ass'y (Studs included) 4 TO LEQDS284
1 960437 Axle Ass’y (Studs included) 4 LEQD5285 - onward
2 5832 Machined Wheel Nut 24
3 26188 Wheel Stud 24
4 22379 Key 1/2" X 2 1/4" L. 12
5 3667 Qil Seal 4
6 3665 Bearing 8
7 5968 Race 8
8 31058 Axle Sprocket 28T - No. 100 4
g 22448 Axle Washer 4
10 14877 Castle Nut 1" UNF 4
1M 6318 Spit Pin 5/32" X 1 1/2" L. 4 TO LEOO1253
il 1634 Split Pin 3/16" X 1 1/2" L 4 LC01254 - onward
12 955280 Axle Installation Tool 1
13 955281 Seal Installation Tool 3
14 955283 Axle Remover 1
15 959209 Inspection Cover 1 TO LEQQ39886
15 22463 Inspection Cover 1 LE0D3987 - onward
16 35266 Plug, 2" B.1. 1




NOTE:
=R.H. illustrated.
-RtH- Gl'ld LoH- idel'lﬂCﬂl
excopt where indicated.

=Component quantities
listed for complete ass'y.

Shaft,Sub=-Ass'y
{See Section 5.4 “Torque Motor?®)




CHAIN TIGHTENER ASSEMBLY — T103

3.2

QUANTITY
REF.| PART NO. DESCRIPTION T103 SERIAL NG.
1 955364 Tightener Bolt Ass'y. 2 TO LC000282
i 954785 Tightener Bolt Ass'y. (Includes Flange Nuts) 2 LC000293 - onward
2 955383 A.H. Idler Support Ass'y. 1 TO LCO0D292
2 954623 R.H. Idler Support Ass'y. 1 LC0002293 - ohward
3 955382 L.H. Idler Support Ass'y. 1 TO LC000292
3 954622 L.H. idler Support Ass'y. 1 LC000293 - onward
4 24579 Support Plate 2 TO LC000292
4 22457 Support Plate 2 LC000293 - onward
5 955374 Chain Tightener Adjuster 2 TO LC000292
5 954621 Chain Tightener Adjuster 2 LC000293 - onward
6 1149 Nut 5/8" UNC 4
7 24714 Springwasher 1/2" Dia, {Extra Duty) 6 TO LC00D292
8 24713 Nut 1/2" UNC Gr. 8 6 TO LC000292
8 33547 Flange Nut §/8" UNC 6 LC000293 - onward
g9 23256 Bolt 3/4" UNC x 3 1/4" L. {Fedalloy) 2
10 23258 Springwasher 3/4" Dia. (Fedalloy) 2
11 24942 Washer 3" 0.D. x 2" I.D. x 10 Ga. 4
12 22960 Thrust Washer 4
13 19813 idler Shaft 2
*14 24834 Qilite Bearing 2 LC000100-LC000495
14 22950 Cage Roller Bearing (1) 2 L.CO00496-ONWARD
15 24308 fdler Sprocket 13T — No. 80 2
16 25033 R.H. RS80 Chain — 125 Links 1
17 25039 L.H. RS80 Chain — 125 Links 1
18 16855 No. 80 Connector Link 2
19 24307 Drive Sprocket 11T -— No. 80 2
20 24986 Key 2
21 18859 Nut 2
22 958849 Chain Tension Gauge 1

*Not as illustrated

CHAIN TIGHTENER ASSEMBLY — T133

QUANTITY
REF.| PART NO. DESCRIPTION T133 SERIAL NO.
i 954785 Tightener Bolt Ass'y. {Includes Flange Nuts) 2
2 954623 R.H. Idler Support Ass'y. 1
3 954622 L.H. Idler Support Ass'y. 1
4 22487 Support Plate 2
5 954621 Chain Tightener Adjuster 2
=] 1149 Nut 5/8" UNC 4
8 33547 Flange Nut 5/8" UNC 6
g 23256 Bolt 3/4" UNC x 3 1/4" L. {Fedalloy) 2
10 23258 Springwasher 3/4" Dia. (Fedalioy) 2
11 24942 Washer 3" 0.D. x 2" L.D. x 10 Ga. 4
12 22960 Thrust Washer 4
13 19813 Idier Shaft 2
14 22850 Cage Roller Bearing 2
15 22302 Idler Sprocket 10T — No. 100 2
16 23706 R.H. AS100 Chain — 113 Links including Conn. 1
17 23707 L_H. RS100 Chain — 103 Links including Conn. 1
18 32907 No. 100 Connector Link, Press Fit As Req'd.
19 22303 Drive Sprocket 11T — No. 100 2
20 22075 Key 2
21 22071 Nut 2
T22 | 950849 Chain Tension Gauge 1

(n

For machines prior to S/N LC000496 the Sprocket ltem 15 must be changed with the bearing




HYDRAULIC SYSTEM 4.

B-8 Ol ROV e eeesece e teeresiectesreecsie s sevensstsstsbesms e sanmmee e et eamemmemeeeneas 4.1 HYDRAULIC
B-9 Boorn Lift Circuit ......... - eeeeesrresereresenressrssaans 4.2 SYSTEM
B~10 Boom Lift CINCUI ..o eceereeceecsmrcnre e sreensassmenes e sssseenes 4.2.1

B-11 Boom Lift CircUit ..o e eeevrcereerraerenssrecaesans crrrereensanennen 2.2

B-12 Bucket THE CirGUIL.....eeieee e eeaceres e s e seerscsense s beas s i e stssnsnasnans 4.3

C-1  Buckel Tilt CirCUR..-..eeeereerrrceesrrrrnrrnerrressresasreanassmersesaresemsensasasnes 4.3.1

G-2  Bucke! T GIFCUIL......cerrverrrcecssrrersrneerresnresserensaesassmemsnssanmseesssasnes 4.3.2

C-3  Audliary Hydraulic CIFOUH .........ovv e eeeeceeeec s seersererserssesessesnssesesas 4.4

C-4 Auxiliary Hydraulic Circuit........ SRR - %% |

C-5 Auxiliary Hydraulic Circuit........ SR . 5

C-6  Auxiliary Gear Pump......ccoceneeenee. et brimctaan et s emraanmemaas 4.5

C-7  Control Valve and Stabilizer Assembly ........................................... 4.6

C-8 Control Valve .. verensssesnssans A7

C-2  Valve, Hi-Flow Umts ............ etrrereesanea e en e erseanres 4 7.1

Cc-10 E[ectro Solenoid BT 4.7.2

C-11 Lift Cylinders.............. etertessern st 481

C-12 Tilt CYlNGEr e rreeereereserenesnsassassenres 48.2

D-1  Qil Cooler, Filter and FItINGS .....ecoceeeevrecereacercernnereseererens 4.8

D-2  Self Level Valve (0pHONAI) ......cveceeceereerrcreenermrerernareseeseseensnesessenees 4.10



OIL RESERVOIR

1016-1




BOOM LIFT CIRCUIT —

T103 SERIAL NO. LC 000210 - LC 000256 4.2
REF. {PART NO. DESCRIPTION QUANTITY SERIAL NO.
1 Lift Cylinder 2
2 | 954956 | Hyd. Hose V4" Dia. x 232" L. 4
3 23348 Hyd. Pipe 3/g" Dia. 2
4 23345 Hyd. Pipe 3/g" Dia. 2
5 23344 Hyd. Pipe g" Dia. 1
6 23348 Hyd. Pipe 3s" Dia. 1
7 23343 Hyd. Pipe 35" Dia. 1
8 23347 Hyd. Pipe ¥g" Dia. 1
9 23342 Myd. Pipe 3/s" Dia. 1
10 | 23346 Hyd. Pipe 3" Dia. 1
11 21128 3" JIC x /2" ORB x 90° Conn. 2
12 956262 Control Valve 1
13 | 956076 | Hyd. Hose 21" L. 2
14 | 956362 | Hyd. Hose 11 1/2" L. 1
15 | 15648 3/4* NPSM x 5/8" ORB Conn. 2
16 954955 Hyd. Hose 3/4" NPT x 61 1/2" L. 1
BOOM LIFT CIRCUIT —
T133 SERIAL NO. LE 000537 - LE 000718
REF. |[PART NO. DESCRIPTION QUANTITY SERIAL NO.
1 Lift Cylinder 2
2 | 954956 | Hyd. Hose 4" Dia. x 232" L. 4
3 23349 Hyd. Pipe 3/p" Dia. 2
4 23345 Hyd. Pipe 3" Dia. 2
5 23344 Hyd. Pipe 3/g" Dia. 1
6 23348 Myd. Pipe 3/s" Dia. 1
7 23343 Hyd. Pipe %" Dia. 1
8 23347 Hyd. Pipe 3/z" Dia. 1
9 23342 Hyd. Pipe 3" Dia. 1
10 | 23346 Hyd. Pipe 3/g" Dia. 1
11 21128 | 3/" JIC x /2" ORB x 90° Conn. 2
12 956262 Control Valve 1
13 | 956076 | Hyd. Hose 21" L. 2
14 956362 Hyd. Hose 11 1/2" L. 1
15 | 15648 3/4" NPSM x 5/8" ORB Conn. 2
16 | 954955 | Hyd. Hose 3/4" NPT x 61 1/2" L. 1




A .

[ B-10 i!l-l[] mHS' BOOM LIFT CIRCUIT

4.2.1 |

1917 & 1018 12




T103 - BOOM LIFT CIRCUIT

SERIAL NO. LC 000256 ONWARD 4.2.1
QUANTITY
REF.| PART NO. DESCRIPTION T103 SERIAL NO.

1 Lift Cylinder

2 956201 Hyd, Hose 3/8” |.D. X 23 1/2" L. 4

3 25973 Hyd. Pipe 1/2" O.D. 2

4 25960 Hyd. Pipe 1/2" O.D. 2

5 25959 Hyd. Pipe 1/2" 0.D. 1

6 25972 Hyd. Pipe 1/2” Q.D. 1

7 25961 Hyd. Pipe 1/2" C.D. 1

8 25974 Hyd. Pipe 1/2° O.D. 1

9 25958 Hyd. Pipe 1/2" O.D. 1
10 25870 Hyd. Pipe 1/2" O.D. 1
1 37826 Hyd. Pipe 1/2" 0.D. 1
12 956262 Control Valve 1
13 26167 Hyd. Fitting 1/2" JIC. 1
14 956362 Hyd. Hose 11 /27 L. 1
15 15648 374" NPSM X 5/8" ORB Connector 2
16 957306 Hyd. Hose 3/4" NPT X 62 1/2" L. 1
17 19238 Hyd. Connector 1/27 JIC X 1/2" ORB 2

i8 29843 Hyd. Pipe 1/2" O.D. (Replaces items 9, 10 &13) 1

T133 - BOOM LIFT CIRCUIT
LE0O00718 - LE004378
QUANTITY
REF.| PART NO. DESCRIPTION T133 SERIAL NO.

1 Lift Cylinder 2

2 856201 Hyd. Hose 3/8" 1.D. X 23 1/2" L. 4

3 25973 Hyd. Pipe 1/2" O.D. 2

4 25960 Hyd. Pipe 1/2" O.D. 2

5 25859 Hyd. Pipe 1/2" O.D. 1

6 25972 Hyd. Pipe 1/2" 0.D. 1

7 25961 Hyd. Pipe 172" O.D. 1

8 25874 Hyd. Pipe 1/2" O.D. 1

9 25958 Hyd. Pipe 1/2" 0.D. 1

10 25970 Hyd. Pipe 1/2" Q.D. 1

11 37826 Hyd. Pipe 1/2" 0.D. 1

i2 956262 Control Valve 1

13 26167 Hyd. Fitting 1/2" JIC. 1

14 956361 Hyd. Hose S 7/8" L. 1

15 15648 3/4" NPSM X 5/8" ORB Connector 2

16 957306 Hyd. Hose 3/4" NPT X 62 1/2" L. 1

17 19238 Hyd. Connector 1/2” JIC X 1/2" ORB 2

18 29843 Hyd. Pipe 1/2" O.D. (Replaces items 8, 10 &13) 1




4.2.2

BOOM LIFT CIRCUIT

B-11

2511




BOOM LIFT CIRCUIT

LE004378 - ONWARD 4.2.2
QUANTITY I
REF.| PART NO. DESCRIPTION T133 SERIAL NO.
1 36095 Control Valve 1
2 37818 Hyd. Tube 1/2" O.D. 1
3 37819 Hyd. Tube 1/2" O.D. 1
4 37820 Hyd. Tube 1/2" Q.D. 1
5 37821 Hyd. Tube 1/2" Q.D. 1
6 25959 Hyd. Tube 1/2" O.D. 1
7 25972 Hyd. Tube 1/2" O.0. 1
8 25973 Hyd. Tube 1/27 0.D. 1
9 25960 Hyd. Tube 1/2" O.D. 1
10 956201 Hyd. Hose, 3/8" 1.D. X 23 1/2" L.. 1
11 956201 Hyd. Hose, 3/8” 1.D. X 23 1/2" L.. 1
12 29877 Lift Cylinder, 2" 1.D. X 27 1/8" X 1 1/4 * Rod 2
13 25973 Hydraulic Tube 1/2" O.D. 1
14 25960 Hydraulic Tube 1/27 0.D. 1
15 956201 Hyd. Hose, 3/8" 1.D. X 23 1/2" L. 1
16 956201 Hyd. Hose, 3/8" 1.D. X 23 1/2" L. 1
17 20182 Str. Connector, 3/47 JIC 2




4.3

BUCKET TILT CIRCUIT

B-12

NO. 1018 & 1019




BUCKET TILT CIRCUIT — T103

SERIAL NO. LC 000210 - LC 000256

4.3

QUANTITY
REF. | PART NO. DESCRIPTION T103 SERIAL NO.
1 Tilt Cylinder 2
2 954958 Hyd. Hose 3/8" Dia. x 17" L. 4
3 23356 Hyd. Pipe 1/2" Dia. 1
4 23355 Hyd. Pipe 1/2” Dia. 1
5 954857 Hyd. Hose 3/8" Dia. x 17 1/2" L. 2
3 23329 Hyd. Pipe 1/2" Dia. 1
7 23331 Hyd. Pipe 1/2" Dia. 1
8 23328 Hyd. Pipe 1/2" Dia. 1
9 23330 Hyd. Pipe 1/2" Dia. 1
10 23388 1/2" JIC % 1/2" ORB x 90° Elbow 2
11 956075 Hyd. Hose 3/8" Dia. 2
12 956262 Control Valve 1
14 956362 Hyd. Hose 5/8" x 11 1/2" L. 1
15 15648 3/4" NPSM x 5/8" ORB Conn. 2
16 954955 Hyd. Hose 3/4" NPT x 61 1/2" L. 1
BUCKET TILT CIRCUIT — T133
SERIAL NO. LE 000537 - LE 000718
QUANTITY
REF. | PART NO. DESCRIPTION T133 SERIAL NO.
1 Tilt Cylinder 2
2 954958 Hyd. Hose 3/8" Dia. x 17" L. 4
3 23356 Hyd. Pipe 1/2" Dia. ]
4 233585 Hyd. Pipe 1/2" Dia. 1
5 954957 Hyd. Hose 3/8” Dia. x 17 1/2" L. 2
6 23328 Hyd. Pipe 1/2" Dia. 1
7 23331 Hyd. Pipe 1/2" Dia. 1
8 23328 Hyd. Pipe 1/2" Dia. 1
9 23330 Hyd. Pipe 1/2" Dia. 1
10 23388 1/2" JIC x 1/2" ORB x 90° Elbow 2
11 956075 Hyd. Hose 3/8" Dia. 2
12 956262 " | Control Valve 1
14 956362 Hyd. Hose 11 1727 L. 1
15 15648 34" NPSM x 5/8™ ORB Conn, 2
16 954955 Hyd. Hose 3/4" NPT x 681 1/2" L. 1




4.3.1

BUCKET TILT CIRCUIT

1918 & 1019




T103 - BUCKET TILT CIRCUIT

SERIAL NO. LC 000256 ONWARD 4.3.1
QUANTITY
REF.{ PART NO. DESCRIPTION T103 SERIAL NO.
1 Hyd. Tilt Cylinder 2
2 954953 Hyd. Hose 3/8" 1.D. X 17" L.
3 23356 Hyd. Pipe 1/2" O.D. i
4 23355 Hyd. Pipe 1/2" O.D. 1
5 954957 Hyd. Hose 3/8" 1.D. X 17" L. 2
6 37822 Hyd. Pipe 1/2" C.D. 1
7 37823 Hyd. Pipe 1/2" O.D. 1
8 25964 Hyd. Pipe 1/2" O.D. 1
8 25967 Hyd. Pipe 1/2" O.D. 1
10 26167 Hyd. Fitting 1/2°JIC 2
1 25969 Hyd. Pipe 1/2" C.D. 1
12 956262 Control Valve 1
13 25968 Hyd. Pipe 1/2" O.0. 1
14 956362 Hyd. Hose 11 1/2" L. 1
18 15648 3/4" NPSM X 5/8" ORB Connector 2
16 957306 Hyd. Hose 3/4" NPT X 62 1/2" L. 1
17 19238 Hyd. Connector 1/2° JIC X 1/2” ORB 2
18 <7828 Hyd. Pipe 1/2" 0.D. (Replaces items 8, 10 &11) i
19 SF82T Hyd. Pipe 1/2" O.D. (Replaces items 2, 10 &13) 1
20 2010 Grease Fitting
T133 - BUCKET TILT CIRCUIT
LEO00718 - LE004377
QUANTITY
REF. | PART NO. DESCRIPTION T133 SERIAL NO.
1 Hyd. Tilt Cylinder 2
2 954958 Hyd. Hose 3/8" I.D. X 17" L. 4
3 23356 Hyd. Pipe 1/2" O.D. 1
4 23355 Hyd. Pipe 1/2” 0.D, i
5 954957 Hyd. Hose 3/8" I.D. X 17 /2" L. 2
6 23328 Hyd. Pipe 1/2" 0.D. 1
7 37823 Hyd. Pipe 1/2" Q.D. 1
8 25964 Hyd. Pipe 1/2" O.D. 1
g 25967 Hyd. Pipe 1/2" O.D. 1
10 26167 Hyd. Fitting 1/2°JIC 2
11 25969 Hyd. Pipe 1/2" O.D. 1
12 956262 Control Valve 1
13 25968 Hyd. Pipe 1/2" C.D. 1
14 956361 Hyd. Hose 97/8" L 1
15 15648 3/4" NPSM X 5/8" ORB Connector 2
16 957306 Hyd. Hose 3/4" NPT X 62 1/2" L. 1
17 18238 Hyd. Connector 1/2" JIC X 1/2" ORB 2
18 37828 Hyd. Pipe 1/2” O.D. (Replaces items 8, 10 &11) 1
19 37827 Hyd. Pipe 1/2° 0.D. (Replaces items 9, 10 &13) 1




4.3.2

BUCKET TILT CIRCUIT

=
=
Lo
]

I HOMas




BUCKET TILT CIRCUIT

4.3.2

LE004378 - ONWARD
QUANTITY
REF.| PART NO. DESCRIPTION T103 SERIAL NO.
1 36095 Control Valve 1
2 36216 Hydraulic Tube, 1/2" O.D. 1
3 36212 Hydrauiic Tube, 1/2" 0.D. 1
4 | 32495 Tilt Cylinder 2
5 954958 Hyd. Hose, 3/8" 1.D. X 17" L. 1
6 954958 Hyd. Hose, 3/8" 1.D. X 17" L. 1
7 37822 Hydrauiic Tube, 1/2" Q.D. 1
8 34823 Hydraulic Tube, 1/2" O.D. 1
9 954957 Hyd. Hose, 3/8" 1.D. X 17 1/2" L. 1
10 954958 Hyd. Hose, 3/8" 1.D. X 17" L. 1
11 23355 Hydraulic Tube, 1/2” O.D. 1
12 23356 Hydraulic Tube, 1/2" O.D. 1
13 954958 Hyd. Hose, 3/8" 1.LD. X17" L 1
14 254858 Hyd. Hose, 3/8"1.D. X 17" L. 1
15 20182 Str. Connector, 3/4" JIC 2




4.4

AUXILIARY HYDRAULIC CIRCUIT

TO GEAR
PUMP

NO. 1020 & 1019

- |THOMas




AUXILIARY HYDRAULIC CIRCUIT — T103 4.4
TO S/N LC 000425
REF. [PART NO. DESCRIPTION QUARTITY SERIAL NO.
1 7667 Male End Plug 1
2 7124 Female End Plug 1
3 1803 Male Quick Change Coupling 1
4 6608 Female Quick Change Coupling 1
5 23357 Hyd. Pipe /2" Dia. 2
6 954959 Hyd. Hose ¥g" Dia. x 173" L. 2
7 | 23341 Hyd. Pipe /" Dia. 1
8 23339 Hyd. Pipe /" Dia. 1
9 23340 Hyd. Pipe /2" Dia. 1
10 { 23338 Hyd. Pipe 172" Dia. 1
11 19238 17, JIC x /2" ORB St. Male Conn. 2
12 | 956262 Control Valve 1
14 956362 Hyd. Hose 11 1/2" L. 1
15 15648 3/4" NPSM x 5/8" ORB Conn. 2
16 954955 Hyd. Hose 3/4" NPT x 61 1/2" L. 1
AUXILIARY HYDRAULIC CIRCUIT — T133 TO LE 001492
REF. |PART NO. DESCRIPTION QUARTITY SERIAL NO.
1 7667 Male End Plug 1
2 7124 Female End Plug 1
3 1803 Male Quick Change Coupling 1
4 6608 Female Quick Change Coupling 1
5 23357 Hyd. Pipe /2" Dia. 2
6 954959 Hyd. Hose 3/3" Dia. x 173/4" L. 2
71 23341 | Hyd. Pipe 2" Dia, 1
8 23339 Hyd. Pipe ;" Dia. 1
9 23340 Hyd. Pipe /2" Dia. 1
10 23338 Hyd. Pipe /2" Dia. 1
11 19238 112" JIC x 1437 ORB 5t. Male Conn. 2
12 956262 Control Valve 1
14 956362 Hyd. Hose 11 1/2" L. 1
15 15648 3/4" NPSM x 5/8" ORB Conn. 2
16 954955 Hyd. Hose 3/4" NPT x 61 1/2" L. 1




C-4 li ! HOMd 5' AUXILIARY HYDRAULIC CIRCUIT  4.4.1 I

e

//\9
. TO OIL
Y FILTER
TO GEAR

PUMP
14 %
o
=l

2260 & 1018




AUXILIARY HYDRAULIC CIRCUIT - T103

S/N LC 000426 - ONWARD 4.4.1
QUANTITY
REF.{ PART NO. BESCRIPTION 7103 SERIAL NO.
1 7667 Male End Plug 1
2 7124 Female End Plug 1
3 1803 Male Quick Change Coupling 1
4 6608 Female Quick Change Coupling -1
5 35388 Hyd. Pipe 1/2" Dia. 1
6 954857 Hyd. Hose 3/8" Dia. X 17 1/2" L. 2
7 7875 Hyd. Pipe 1/2" Dia. 1
8 37829 Hyd. Pipe 1/2" Dia. 1
9 23340 Hyd. Pipe 1/2” Dia. 1
10 37829 Hyd. Pipe 1/2" Dia. 1
11 19238 1/2" JIC X 1/2" ORB St. Male Conn.. . . 2
12 956262 Control Valve 1
14 956362 Hyd. Hose 11 1/2" L. 1
15 15648 3/4" NPSM X 5/8” ORB Conn. 2
16 957308 Hyd. Hose 3/4” NPT X 62 1/2" L. 1
17 29478 Hyd. Pipe 1/2" O.D. 1
18 30323 Connector 3/4” JIC M X 3/8" NPT M 2
"8 6798 Reducing Bushing 1/2" NPTM X 3/8" NPT F 2
AUXILIARY HYDRAULIC CIRCUIT - T133
S/N LE001493 - LEQ04377
QUANTITY
REF.| PART NO. DESCRIPTION T133 SERIAL NO.
1 7667 Male End Plug 1
2 7124 Female End Plug 1
3 1803 Male Quick Change Coupling 1
4 G608 Female Quick Change Coupling 1
5 35388 Hyd. Pipe 1/2" Dia. 1
"5 23356 Hyd. Pipe Foundry Unit 1 LE0D1686- ONWARD
6 054957 Hyd. Hose 3/8° Dia. X 17 1/2" L. 2
7 23341 Hyd. Pipe 1/2" Dia. 1
8 23339 Hyd. Pipe 1/2” Dia. 1
9 23340 Hyd. Pipe 1/2" Dia. 1
10 23338 Hyd. Pipe 1/2" Dia. 1
1 19238 1/2" JIC X 1/2" ORB St. Male Conn. 2
12 956262 Control Valve 1
14 956361 Hyd. Hose 9 7/8" L. 1
158 15648 3/4" NPSM X 5/8" ORB Conn. 2
16 957306 Hyd. Hose 3/4" NPT X 62 1/2" L. 1
17 29478 Hyd. Pipe 1/2" O.D. 1 LEQQO1686 -ONWARD
"17 23385 Hyd. Pipe, Foundry Unit 1 LE0D1686-ONWARD
18 30323 Connector 3/4" JICM X 3/8" NPT M 2
*19 6798 Reducing Bushing 1/2" NPTM X 3/8" NPT F 2

* Not Shown




442

/Hzl\f&& R 1; ‘\%

e | R

) - ‘
20 \\ N
@\// Sy

TO OIL FILTER:

-

Y, \

s \ M ¥ M#
. \ \ : N £
. L 5
i N\ P ;
N ¢ \ &
\\\‘ﬂ.\) \ / / /, \ iy, M
A., A g 2 /r/ / N X oy L

rc-s l HOIMAS] AuxiLary HYDRAULIC CIRCUIT

2509




AUXILIARY HYDRAULIC CIRCUIT

4.4.2

LE004378 — ONWARD
QUANTITY
REF. | PART NO. DESCRIPTION T133 SERIAL NO.
1 36095 Control Valve 1
2 7667 Male End Plug 1
3 7124 Female End Plug 1
4 6608 Fernale Quick Change Coupling i
5 1803 Male Quick Change Coupling 1
8 35388 Hydraulic Tube, 1/2" Q.D. 1
7 28478 Hydrautic Tube, 1/2" C.D. 1
8 954957 Hyd. Hose, 3/8" Dia. x 17 1/2" L. 1
9 954857 Hyd. Hose, 3/8" Dia. x 17 1/2" L. 1
10 37824 Hydraulic Tube, 1/2" O.D. 1
11 37825 Hydraulic Tube, 1/2" O.D. 1
12 36214 Hydraulic Tube, 1/2" O.D. 1
13 36213 Hydraulic Tubg, 1/2" O.D. 1
14 859714 Hyd. Hose, 3/8" x 9.665" x 7/8" JIC 1
15 19226 Str. Connector, 7/8" JIC 1
16 14866 a0° Elbow 1
17 9558716 Hyd. Hose 3/4" x 58" 1
18 20182 Str. Connector 3/4" JIC 2
"9 30323 Connector 3/4" JIC M x 3/8" NPT M 2
*20 6798 Reducing Bushing 1/2" NPT M x 3/8" NPT F 2

*Not illustrated




4.5

AUXILIARY GEAR PUMP

1224

B




AUXILIARY GEAR PUMP - T103 4.5
QUANTITY
REF.| PART NO. DESCRIPTION T103 SERIAL NO.
25045 Gear Pump Complete 1
1 14938 Back Plate 1
2 951078 Seal Kit 1
3 25046 Body 1
4 25047 Drive Gear Assembly 1
5 25048 idle Gear Assembly 1
6 148939 Front Plate 1
7 N.S.P. Cap Screw, Torque 25-28 ft. Ibs. (34-38 N.M.) 8
AUXILIARY GEAR PUMP - T133
QUANTITY
REF.| PART NO. DESCRIPTION 7133 SERIAL NO.
14944 Gear Pump Complete, 1.48 cu. in 1 TO LE0Q3455
330822 Gear Pump Complete, 1.63 cu. in. 1 LEQ03456 - LEC04051
355692 Gear Pump Complete, 1.2 cu. in. 1 '[5882232 - LEQQ4445
33922 Gear Pump Complete, 1.69 cu. in. 1 LS  LEo04s29
37138 Gear Pump Complete, 1.37 cu. in. 1 LEQ04630 - ONWARD
37992 Adapter 1 TO LE0Q4630
1 14938 Backplate 1 TO LEQQ3455
1 34885 Backplate 1 LE003456 - ONWARD
2 951078 Seal Kit 1 TO LEOD3455
2 | 34884 Seal Kit ) 1 LE003456 - ONWARD
3 14937 Body i TO LEOC3455
3 34881 Body 1 LE003456 TO LEDD4629
3 37141 Bady 1 LEQ04630 - ONWARD
4 14941 Drive Gear Assembly 1 TO [LEQD3455
4 34887 Drive Gear Assembly 1 LEOD3456 TO LE0D4629
4 37143 Drive Gear Assembly 1 LEQD4630-ONWARD
5 14940 Idle Gear Assembly 1 TO LE0D3455
5 34882 Idle Gear Assembly 1 LE003456 TO LEOD4629
5 37142 Idle Gear Assembly 1 LE004630 - ONWARD
& 14938 Front Plate 1 TO LEQD3455
] 34886 Front Plate 1 LED03456 - ONWARD
7 37140 Cap Screw, Torque 25-28 fi. |bs (34-38 N.M.} 8
8 8786 ‘0"-Ring 1




Cc-7 i ! HOM4d SI CONTROL VALVE 4.6

Old Style | New S5tyle

~g

b o>
| |

4\ @ @ /45

]
[
[

1340 35




CONTROL VALVE AND STABILIZER ASSEMBLY 4.6

QUANTITY
REF. { PART NO. DESCRIPTION T103/T133 SERIAL NO.
956262 Control Valve Assembly 1 1
1 18767 Check Plug 3 3
2 See 41 Q" Ring 3 3
3 18768 Spring 3 3
4 18769 Poppet 3 3
5 See 41 0" Ring 1 1
6 See 41 Back-up Washer 1 1
7 See 41 Back-up Washer 1 1
8 See 41 “0" Ring 1 1
9 18766 Relief Valve Assembly 1 1
10 See 41 ~0" Ring 6 B
11 See 41 Wiper Seal 3 3
12 N.S.P. Spool, Boom w:Float 1 1
13 1B752 Return Washer 2 2
14 18753 Return Spring 2 2
15 18754 Spacer 2 2
16 See 41 0" Ring i 1
17 26062 Detent Spool. Boom Hed {Torque 2-3 it. 1bs.) 1 1
18 20252 Screw, w/Lockwasher 6 6
19 18756 Detent End Cap 2 2
20 18759 Detent Plug 4 4
21 18758 Betent Spring 4 4
22 18757 Steel Ball 4 4
23 26059 Detent. End Kit, Lift (Red Spool} 1 1
24 N.S.P. Auxiliary Spool. w/Detent 1 1
25 18760 Aux. Spool. Blue {Torque 2-3 it. bs.} 1 1
26 24433 Aux. Detent End Kit (Blue Spool) 1 1
27 N.S.P. Bucket Spool 1 1
28 18761 Return Washer 1 1
29 18762 Return Spring 1 1
30 18763 Spacer 1 1
3 30198 Screw w/Lockwasher (Torque 2-3 ft. Ibs.) 1 1
32 18765 End Cap 1. 1
33 24431 Spring Centre Kit 1 1
34 956066 Rear Control Valve Stabilizer Assembly 1 1
35 956065 Front Control Valve Stabilizer Assembly 1 1
36 16856 Bolt 3/8" UNC x 2 1/4” L. 4 4
37 1194 Nut 38" UNC 8 8
38 1642 Springwasher 3:8” Dia. 4 4
39 1643 Plainwasher 3/8™ Dia. 4 4
40 1387 Bolt 378" UNC x 1 1.4" L. 4 4
41 26071 Seal Kit (Includes 2, 5, 6. 7. 8. 10. 11. 16} 1 1
42 30594 Flow Restrictor {in Port "A" of Control Valve} i 1 TO LE0Q04378
43 30189 Washer 1 1
44 33506 Check Plug
45 33507 Poppet




2505




CONTROL VALVE - LE004378 - ONWARD 4.7

QUANTITY
REF.| PART NO. DESCRIPTION Tt33 SERIAL NO.
36095 Control Valve 1
1 36643 Inlet Section P Thread i
2 36644 Special Series Section A, B Thread -1
3 36645 Series Section A, B Thread 1
4 36646 Parallel Section A, B Thread 1
5 36647 QOutlet Section T Thread 1
6 36648 Assembling Kit 1
7 36649 O-Ring Kit 4
8| -36650- -|— --Spool-O-Rirg Kit 3
9 36651 Check Valve 3
10 36652 Main Relief Valve 1 TO LEDO4844
10 37585 Direct Acting Relief Valve 1 LE0Q4845 - ONWARD
kD! 36653 Special Check Valve 1
12 36654 Ploat Spoocl w/Detent 1
13 36655 Dust Cover Plate 1
14 36656 Double Effect Spool w/Detent 1
15 36657 Dust Cover Plate 2
16 36658 Double Effect Spool e/Spring Center 1
17 36659 Anticavitation Valve 1
18 36661 Plug Side Outlet 1
19 36660 Double Effect Solenoid, Control Aor B 1
Port Side (optional)
36622 Spring, Valve Lift and Aux. Spoal {std)
36623 Spring, Valve Tilt Spool {H.C.)
36624 Spring, Valve and Liftand Aux Spool (std)
36625 Spring, Valve Tilt Spool (std)
37653 Valve Dampener LEQQ4870 - ONWARD
37888 Electric Aux. Control Handle
38357 Eiectric Aux. Control Handle Cover
37708 Electric Aux. Dash On/Off Switch




VALVE, HI-FLOW UNITS

4.7 1

2656




VALVE, HI-FLOW UNITS 4.7.1
QUANTITY
REF.| PART NQ. DESCRIPTION T133 SERIAL NO.

37285 Valve, Hi-Flow Electro Selenoid 1
1 39082 Kit, Assembling 1
2 39093 Valve, Back Pressure 1
3 39094 Section, End Without Bolts 1
4 38005 Kit, ‘O'Ring 1
5 39096 Kit, ‘O'Ring Spool 1
6 39087 Section, inlet, Outlet 1
7 39098 Module, Sclencid Control 1
8 32099 Manifold, Conn. w/Screws 1
9 39100 Valve, Solenoid 2
10 39101 Valve, Pressure Red'g. w/Fiiter 1
1 39102 Line, Pilot Control w/Fittings 1
12 39103 Line, Pilot Control w/Fittings 1
13 39104 Valve, Main Relief 1
14 38105 Spool, Motor 1
15 39106 Lever, Protected 1
16 39107 Valve, Check 1




rc-w [i ! HOMd 5' ELECTRO SOLENOID 4.7.2 l

/’“‘ rrrr7

A L/
N “
1 €iim N
/ = OolJloO .

2657




ELECTRO SOLENOID 4.7.2

QUANTITY

REF. | PART NO. DESCRIPTION T103 T133 SERIAL NO.
1 38056 Solencid 12V 1
2 38057 Ring 1
3 39128 Seal 1
4 39129 Plug 1
5 38063 Pin 1
6 38062 "0 Ring 2
7 39130 Solencid Spool 1
8 38068 Screw 2
9 38060 Lock Washer 4
10 39131 Pin 1
11 35132 Shim 1
12 39133 “0" Ring 1
13 39134 End Cap 1
14 38061 Screw 2
15 38617 Shim 1
16 39135 Spring 1
17 39136 Clip 1
18 39137 Screw 1
19 39138 Clip 1
20 39139 “O"Ring 1
21 38067 Piate 1
22 38066 Connector 1
23 38059 Shim 1
24 38058 “O"Ring 2
25 39140 Shim 1

36660 Double Effect Solenoid
Contral A or B Port Side

(opticnal) 1




HYDRAULIC CYLINDERS
IiﬁJ Hn mas See parts list for serial no. breakdown 4.8.1

Lift Cylinder

Groave for O-ring.
[MWMMHHB ’

F Identification number
|B_stompedinbarrel.

2258




LIFT CYLINDER TO S/N LC000346 - ONWARD
LE0O01129 - ONWARD

4.8.1

QUANTITY
REF.} PART NO. DESCRIPTION T103 T133 SERIAL NO.
29877 Lift Cylinder 2" 1.D. X 27 1/8" X 1. 1/4" Bod 1 1
1 2010 Grease Fitting 1/8" NPT 2 2
2 28980 Shaft 1 1
3 See Item 15 Seal 1 1
4 29987 End Cap 1 1
5 See ltem 15 Rod Seal 1 1
6 See ltemn 15 ‘O'Ring i 1
7 29989 Piston Front Section 1 1
8 See ltem 15 '‘Q'Ring 1 1
g See item 15 Bearing 2 2
10 See ltem 15 Piston Seal 1 1
k| 29588 Piston Rear Section 1 1
12 See ltem 15| 'O'Ring 1 1
13 23530 Nut 1 1
14 28891 Cylinder Body L 1
15 23539 Seal Kit, Complete 1 1
OPTIONAL LIFT CYLINDER - T133
QUANTITY
REF.,} PART NO. DESCRIPTION T133 SERIAL NO.
298986 Opt. Lift Cylinder, 2" 1.D. X 27 1/8” X 1 1/2" Rod i
37357 H.D, Lift Cylinder 2.5" X 27.125" X1 1/2" Rod 1
1 2010 Grease Fitting 1/8" NPT 2
2 30001 Shaft 1
3 See ltem 15 Seal 1
4 3000 End Cap 1
5 See ltem 15 Rod Seal 1
6 See ltem 15| ‘O'Ring 1
7 29889 Piston, Front Section 1
B See ltem 15 ‘O’Ring 1
g See ltem 15 Bearing 2
10 See ltem 15 Piston Seal 1
11 29988 Piston Rear Section 1
12 See ltem 15 'O'Ring 1
13 23530 Nut 1
14 30002 Cylinder Body 1
15 25055 Seal Kit, Complete {for 29886) 1
15 37407 Seal Kit, Complete {for 37397) 1
957307 Flow Control Valve 1
13838 Nipple 1




TILT CYLINDERS
C-12I Hn ma s See parts list for serial no. breakdown 4.8.2 |

-2377




TILT CYLINDERS 4.8.2
REF. PART NO. PART NO. | PART NO. | PART NO. DESCRIPTION QTy.

22554 29876 31030 32495 Cylinder, Complete 1

UP TO LCOD0345 | LC000346- | LCOOD486- | LCODD516-

UP TO LEDD1122 | LCQ004BS LCO00515 ONWARD

LECO1123- LEDQG2183- LEOO2681-

LEQ02182 LEQ02680 ONWARD
1 23531 29986 31432 32891 Cylinder Tube 1
2 23526 29985 31033 31033 Piston Rod 1
3 See 14 See 14 See 14 See 14 Wiper Seal 1
4 23527 29984 29984 32880 Head Plate 1
5 See 14 See 14 See 14 See 14 ‘0’ Ring 1
6 See 14 See 14 See 14 See 14 Rod Seal 1
7 23528 29930 29930 29930 Piston Part 'B’ 1
8 See 14 See 14 See 14 See 14 Piston Seal 1
9 23529 29929 29929 29929 Piston Part ‘A’ 1
10 See 14 See 14 See 14 30091 ‘0" Ring 1
11 23530 23530 23530 23530 Hex. Lock Nut 1
12 2010 2010 2010 2010 Grease ﬁt‘ting 1
13 2010 2010 2010 2010 Grease Fitting 1
14 23532 23532 23532 23532 Seal Kit, Complete 1
15 — — 31032 31032 Hardened Bushing 1
16 _— — —_ See 14 Back-up Washer 1
17 —_ — —_ See 14 ‘0" Ring 1







OIL COOLER, FILTER AND FITTINGS — T103 4.9

QUANTITY
REF.| PART NO. DESCRIPTION T103 SERIAL NO.
1 22057 Oil Cooler Assembly 1
2 16027 Qil Filter Assembly - consists 1
of head, body, elements and seals To LCOODB11
2A 16028 Elements - Includes seals 1 To LCOODG11
3 4569 Reducer, 1" NPT X 3/4" NPT 4
4 6111 Elbow, 3/4" NPSM X 3/4” NPT X90~ 1
5 23509 Elbow, 3/4" NPSM X 3/4” NPT X45° 1
6 1463 Elbow, Street 80" X 3/4” NPT 2
7 854955 Hyd. Hose 3/4° NPT X 61 1/2"L 1
8 954632 Hyd. Hose 3/4” NPT X 28" L 1
g 957306 Hyd. Hose 3/4” NPT X 62 1/2" L 1
10 38242 Oil Filter Ass'y (spin on) 1 LCD00612 - onward
11 35243 Qil Filter Element 1 LCO00612 - onward
12 35244 Head Ass'y 1 LCO00612 - onward
13 35249 Qil Filter Bracket 1 LCO00612 - onward
OIL COOLER, FILTER AND FITTINGS — T133 4.9
QUANTITY
REF.| PART NO. DESCRIPTION T103 SERIAL NO.
1 22857 Qil Cooler Assembly 1
2 16027 Qil Filter Assembly - consists 1
of head, body, elements and seals To LCO00611
2A 16028 Elements - Includes seals To LCO00611
3 4569 Reducer, 1" NPT X 3/4" NPT 4
4 6111 Elbow, 3/4” NPSM X 3/4" NPT X90" 1
5 23509 Elbow, 3/4" NPSM X 3/4” NPT X45 1
6 1463 Elbow, Street 90" X 3/4" NPT 2
7 954955 Hyd. Hose 3/4" NPT X 61 1/2" L. 1
8 954632 Hyd. Hose 3/4" NPT X 28" L 1
9 957306 Hyd. Hose 3/4" NPT X 62 1/2" L 1
10 35242 Qil Filter Ass'y (spin on) 1 LC000612 - onward
11 35243 Qil Filter Element 1 LC000612 - onward
12 35244 Head Ass’y 1 LCO000612 - onward
13 35249 Qi Filter Bracket 1 LCO00612 - onward




D-2 Ii!H OMd 5' SELF LEVEL VALVE (OPTIONAL)  4.10 |

FRONT END

TILT CYLINDER—
FRONT END

TILT _CYLINDER
BACK END_!

2385




SELF LEVEL VALVE (OPTIONAL) — 4.10
REF.|PART NO. DESCRIPTION QUANTITY SERIAL NO.
1 26549 Self Level Valve 1
2 19232 Elbow 80° 2
3 | 956880 | Hydraulic Hose 1
4 | 956879 | Hydraulic Hose 1
5 19226 Connector 7/8” JIC x 7/8" ORB 2
6 956878 Hydraulic Hose 1
7 957260 Hydraulic Hose 1
8 25896 Hydraulic Tubing 1
9 26153 Union Tee 7/8" JIC Male 2




HYDROSTATIC DRIVE SYSTEM  &. '
D-3 Hydrostatic Drive System (T103) T 5.1 BER,F"EOSTAT'C
D-4 Hydrostatic Drive System (T133) .o rermesenisssraessonas 5.1.1 SYSTEM
D-5 Front Hydrostatic Pump (w/Charge Pump} T103...errceneeerinnnees 5.2
D-6 Front Hydrostatic Pump (w/Charge Pump) T138..c.veniene
D-7 Front Hydrostatic Pump (w/Charge Pump) T133
D-8 Rear Hydrostatic Pump T103 e
D-8 Rear Hydrostatic Pump T133 o
D-10 Rear Hydrostatic Pump T133 ..ccoeeeeenans
D-11 Torque Motor ....cccvenrneenne.




5.1

HYDROSTATIC DRIVE CIRCUIT
T103

D-3

1

i

TO OIL
RESERVOIR
2

TO CONTROL

VALVE

RESERVOQIR

124




HYDROSTATIC DRIVE SYSTEM — T103 5.1
QUANTITY
REF. | PART NO. DESCRIPTION T103 SERIAL NO.

1 24869 Hydrostatic Tandem Piston Pump 1
2 24441 Hydraulic Torque Motor 2
"3 14866 Fitting 4
4 23384 Hyd. Hose 1
5 23984 Hyd. Hose 1
6 23994 Hyd. Hose 1
7 23994 Hyd. Hose 1
*8 19233 Fitting (JIC 1 1/16™ THD x CRB 7/8" THD) 4
"8 21125 Hyd. Fitting 3/8" JIC x 3/8" ORB x 90° 2
10 24999 Hyd. Pipe 3/8" (transfer line) 1
*11 19240 Connector 3/8" JIC x 3/8" ORB (pump drains) 2
*11 21121 Connector 3/8” JIC x 1/2" ORB (motor drains}) 2
12 956191 Hyd. Hose 3/8" JIC x 24" L 1
13 26740 Hyd. Pipe 3/8" Dia. (rear pump drain} 1
14 23334 Hyd. Pipe 3/8” Dia. (pump drain) 1
15 24911 Hyd. Pipe 3/8” Dia. (R.H. motor drain) 1
16 20516 Hyd. Pipe 3/8" Dia. (L.H. motor drain) 1
i7 25000 Hyd. Pipe 3/8” Dia. (tee to tank) 1
"18 8063 Hyd. Fitting 3/4” NPT x 1/2" ORB x 90° 1
19 954954 Hyd. Hose 3/4" NPT x 54" L. 1
*20 19232 Connector 5/8" JIC x 5/8" CRB x 80° 1
21 856362 Hyd. Hose 5/8" JIC x 5/8" 1.D. x 11 1/2" L. 1
22 6118 Connector 3/4" NPSM x 3/4" ORB x 90° 1
23 954954 Hyd. Hose 3/4” NPT x 54" L. 1
24 26236 Clamp Mount 1
25 23747 ‘0’ Ring (pump drains) 2
25 23747 ‘0’ Ring {motor drains) 2
26 23748 ‘0" Ring 4
27 25074 Clamp 1
28 26464 Clamp Mount Rubber 1
29 8302 ‘O’ Ring 4
30 23747 ‘0" Ring 2
31 23748 ‘0" Ring 1
32 23749 ‘0" Ring 1
33 8302 ‘0’ Ring 1




T133

HYDROSTATIC DRIVE CIRCUIT

5.1.1

1024

TO CONTROL
VALVE

TO OlL.°
RESERVOIR

VR




HYDROSTATIC DRIVE SYSTEM - T133

5.1.1

QUANTITY
REF.| PART NO. DESCRIPTION T133 SERIAL NO.
1 21603 Hydrostatic Tandem Piston Pump 1 TO LE0D1464
1 35769 Hydrostatic Tandemn Piston Pump 1 LEOD1465 TO LE0Q04628
1 37139 Hydrostatic Tandem Piston Pump 1 LECD4630-onward
2 22581 Hydraulic Tergue Motor 2
*3 14866 Connector 3/4" JIC X 3/4" ORB X 90° 4
4 23992 Hyd. Hose 1
5 23992 Hyd. Hose 1
6 23812 Hyd. Hose 1
7 23894 Hyd. Hose 1
8 8104 Connector 3/4" JIC X 3/4" ORB 4
9 23388 Connector 1/2" JIC X 1/2° ORB X 90° 2
10 19239 Hyd. Pipe 1/2" Dia. (transfer ling) 1
*11 19240 Connector 3/8" JIC X 3/8" ORB 4
12 956191 Hyd. Hose 3/8° JIC (front pump drain) 1
13 26740 Hyd. Pipe 3/8" Dia. (rear pump drain) ] 1
14 23334 Hyd. Pipe 3/8" Dia. {pump drain} 1
15 23336 Hyd. Pipe 3/8" Dia. (R.H. motor drain) 1
16 23335 Hyd. Pipe 3/8" Dia. (L.H. motor drain) 1
17 23337 Hyd. Pipe 3/8" Dia. {(motor drain) 1
*18 24550 Swivel Adapter 3/4" NPT X 1/2° ORB X St. 1
19 955335 Hyd. Hose 3/4" NPT X 67 1/2" L. i
*20 19232 Connector 5/8" JIC X 5/8” ORB X 90° 1
21 956361 Hyd. Hose 5/8" JIC X 5/8" 1.D. X 9 7/8" L. 1
(gear pump cutlet)
22 6118 Connector 3/4" NPSM X 3/4” ORB X 90° 1 TO LEOD1464
t22 14867 Connector 3/4” NPSM X 3/4° ORB 1 LECQ1465 TO LEQD3455
122 33882 Swivel Adapter 1 LED03456 - onward
23 954954 Hyd. Hose 3/4" NPT X 54" L 1 TO LE0D1464
123 957415 Hyd. Hose 3/4” NPT X 54" L 1 LE001465 TO LEDO3455
23 33878 Hydraulic Tubing 1 _LE003456 - onward |
24 26236 Clarmg Mount 1
25 23747 ‘O’Ring 4
26 23750 ‘O'Ring 4
27 25074 Clamp 1
28 26464 Clamp Rubber 1
29 8302 ‘O'Ring 4
30 23748 ‘O’'Ring 2
N 23748 ‘O'Ring 1
32 23789 ‘O'Ring. 1
33 8302 ‘O'Ring 1
34 20557 Rear Pump Mounting Bracket 1
135 33854 Hyd, Hose, 407 1 LEQD3456 - onward

*O'Rings included with fittings

tnot as illustrated



Hnmas (w____:__:l




FRONT HYDROSTATIC PUMP

28, 33, 34, 35, 41, 42)

(WITH CHARGE PUMP) — T103 5.2
QUANTITY
REF. | PART NO. DESCRIPTION T103 SERIAL NO.

25088 Pump Complete 1
1 NSP Bolt Torque 17-20 Fi. Lbs. (23-27 N.M.} 4
2 951075 Pump Adaptor 1
3 8793 ‘O’ Ring 3/32" x 4 1/2" L.D. (incl. in ltem 43) 1
4 15237 Key 1
5 8835 Coupler -1
6 NSP Gerotor, Inner 1
7 NSP Gerotor, Outer 1
8 19116 Charge Pump Kit 1
9 8845 Check Valve Ass'y. 2
10 250886 Backplate Ass'y. 1
11 8789 Gasket (incl. in ltemn 43) 1
12 19114 Rotating Group Kit 1
13 NSP Cylinder Block 1
14 NSP Pin Keeper 1
15 NSP Spider 1
16 NSP Pivot 1
17 NSP Piston 9
18 8840 L.H. Camplate 1
19 8794 ‘0" Ring 1/16” x 5/8” LD. (incl. in Item 43) 1
20 8796 Retaining Bing (incl. in ltem 43) 2
21 8847 Inner Race 2
22 BB49 Trunion Cover 1
23 8792 ‘0’ Ring 3/32” x 1 15/16" L.D. (incl. in ltem 43) 2
24 8846 Bearing 2
25 8848 Cover Sleeve 1
26 951074 House Assembly 1
27 8836 Shaft 1
28 8798 Retaining Ring {incl. in ltem 43) 2
29 8843 Thrust Bearing 1
30 8844 Thrust Race 2
31 NSP Bolt Torque 27-31 Ft. Lbs, {37-42 N.M.} 2
32 NSP Washer 1
33 9034 Gasket (incl. in ltem 43} 1
34 8797 Retaining Ring (incl. in ltern 43) 1
35 B79% Shaft Seal (incl. in_ltem 43) 1
36 NSP Washer 2
40 30950 Relief Valve Ass'y. 3750 PS! (285.5 Bar) 2
*43 25097 Seal Repair Kit {incl. 3, 11, 19, 20, 23, 1

*Seal Kit Contains Seals to Repair both 25099 & 25098 (Pump)



[ Li_l"_:]n DMAS] oM /YDRosTATIC PuMe.

5.2.1!

1222

T —




FRONT HYDROSTATIC PUMP

(WITH CHARGE PUMP) — T133 5.2.1
QUANTITY
REF. | PART NO. DESCRIPTION T133 SERIAL NO.
14945 L.H. Hydrostatic Pump 1
i 8871 Snap Ring 1
2 8873 Shaft Seal (Incl. in ltem 66) 1
3 14971 Washer 1
4 8872 Retaining Ring 2
5 8863 Thrust Washer 2
6 8864 Thrust Bearing i
B 8862 Bearing 1
9 15227 Housing 1
10 14959 Bearing 2
12 14965 ‘0’ Ring (Incl. in ltem 66) 2
13 14960 Cover 1
14 8797 Snap Ring 2
15 14957 Sleeve Cover 1
18 14966 ‘0" Ring (Incl. in ltem E6) 1
30 14964 Bearing 1
31 14961 Gasket {Incl. in ftem 66) 1
32 N.S.P. Pin 2
34 30950 Relief Valve 3750 PSI (285.5 Bar) 2
38 8845 Check Valve p]
45 N.S.P. Bolts, Torque 27-31 ft. Ibs. (37-42 N.M.) 2
48 15236 Shaft 1
49 15228 Camplate 1
50 22208 Back Plate Assembly L
51 15237 Key 1
55 14973 ‘0" Ring (Incl. in item 66) 1
56 15235 Poppet 1
57 15233 Spring 1
a8 8780 Washer 1
58 156234 Retaining Ring 1
60 15231 Pump Adaptor i
61 N.S.P. Boit, Torque 27-31 ft. Ibs. (37-42 N.M.) 2
62 15232 Bearing 1
64 14948 Rotating Group (Incl. 20 through 29) 1
65 15238 Charge Pump Kit (Incl. 52 & 53) 1
*66 952826 Major Seal Repair Kit 1
T {Incl. 2, 12, 18, 31, 27, 38, 55, 59)

*Seal Kit contains seals to repair both 14945 and 14946 pumps.
~Up to LE003350, LEC03352 - LE0D3359, LE003375 - LE0D3378, LEQ03382, LEC03384 - LEO03386



1301

FRONT HYDROSTATIC PUMP

(WITH CHARGE PUMP) — T133

N T T T T T T TN

5.2.2




FRONT HYDROSTATIC PUMP

5.2.2
(WITH CHARGE PUMP) - T133
QUANTITY
REF.| PART NOC. DESCRIPTION T133 SERIAL NO.
14945 L.H. Hydrostatic Pump 1
1 8871 Snap Ring 1
2 8873 Shaft Seal (Inc. in item 62) 1
3 14971 Washer 1
4 8ar2 Retaining Ring 2
5 8863 Thrust Washer 2
6 8864 Thrust Bearing 1
7 15236 Drive Shaft 1
2] 34466 Housing 1
10 14959 Bearing 2
gl 26650 Inner Race 1
12 34467 ‘O'Ring 2
13 34471 ‘O'Ring Cover 1
16 14966 *Q'Ring (Inc. in item 62) 1
17 34474 Camplate 1
18 34475 Rotating Group {Inc. 19 through 28) 1
29 14961 Gasket (Inc. in item 62} 1
<1 34478 Fin 2
32 34479 Back Plate Ass'y 1
33 30950 Relief Valve 3150 PSI (285.5 Bar) 2
34 N.S.P Spring 2
35 N.S.P. ‘O'Ring 2
36 N.S.P. Plug Ass'y 2
37 15237 Key 1
41 15238 Charge Pump Kit {inc. 42 & 43) 1
42 15469 Inner Gerotor Gear 1
43 15468 Quter Gerotor 1
44 34484 ‘O'Ring, Molded (Inc. in item 62) 1
45 15231 Pump Adapter 1
46 15235 Poppet 1
47 34485 Spring 1
51 N.S.P. Bolts, Torque 27-31 ft. Ibs. {37-42 N.M.) 2
51A N.S.P. Bolts, Torque 27-31 ft. Ibs. (37-42 N.M.) 1
52 34476 Valve Plate 1
53 34468 Washer 2
54 8799 Shaft Seal 1
55 34470 Seal Cover 1
56 34472 Trunnion Cover ]
57 34473 Screws 4
58 34486 Spring Retainer 1
59 8786 '‘O’Ring 1
60 34488 Washer 4
61 34487 Cap Screw 2
62 34489 Seal Kit, Complete 1

=LEOD3241, LEOO3360 - LE0D3374, LEND3377, LEQD3379 - LEC0O3381, LEO0D3383, LEOD3385, LEOD3387 - ONWARD




| D-8 Ii!H om ﬂﬁl REAR HYDROSTATIC PUMP — T103 5.3 |

1238




REAR HYDROSTATIC PUMP — T103 5.3
REF. |[PART NO. DESCRIPTION QUANTITY SERIAL NO.

25099 Complete Pump 1
1 NSP Bolt Torque 17-20 Ft. Lbs. (23-27 N.M.) 4
2 951076 Pump Adaptor 1
3 8793 ‘O’ Ring 52" x 412" |.D. {incl. in item 36) 1
4 8850 Coupler 1
5 8845 Check Valve 2
6 25096 Backplate Ass'y. 1
7 8789 Gasket (incl. in ltem 36) 1
8 NSP Piston Block 1
9 NSP Pin Keeper 1
10 NSP Pivot 1
11 NSP Spider 1
12 NSP Piston Lt}
13 19114 Rotating Group Kit 1
14 8794 ‘0" Ring vae” x %" LD. {incl. in ltem 36) 1
15 8852 R.H. Camplate 1
16 8796 Retaining Ring (incl. in Item 36) 2
17 8848 Cover Sleeve 1
18 8847 inner Race 2
19 8792 ‘0’ Ring =" x 1'%¢" LD. (incl. in itemn 38) 2
20 8846 Bearing 2
21 g849 Trunion Cover 1
22 851074 Housing 1
23 8851 Shaft 1
24 8798 Retaining Ring (incl. in kem 36) 2
25 8843 Thrust Bearing 1
26 8844 Thrust Race 2
27 NSP Washer 1
2B . 8799 Seal (incl. in liem 36) 1
29 8797 Retaining Ring (incl. in ftem 36) 1
33 30950 Relief Valve Ass'y. — 3750 PSI (285.5 Bar) 1
36 25087 Seal Repair Kit (incl. 3, 7,

14, 16, 19, 24, 28, 29, 34, 35)

“Seal Kit Contains Seals io Repair both 25099 & 25098 pumps



| D-9 |i!|-| Ond 5' REAR HYDROSTATIC PUMP — T133 5.3.1 ‘

1220




REAR HYDROSTATIC PUMP — T133~ 5.3.1
QUANTITY
REF. | PART NO. DESCRIPTION T103 SERIAL NO.
14946 R.H. Hydrostatic Pump 1
1 8871 Retaining Ring 1
2 8873 Shaft Seal (incl. in item #50) 1
3 14871 Washer 1
4 8872 Retaining Ring 2
5 8863 Thrust Washer .2
6 8864 Thrust Bearing 1
7 15246 Shaift 1
8 gge2 Bearing 1
9 15227 Housing 1
10 14956 Bearing 2
11 26650 Inner Race 1
12 14965 ‘0" Ring (incl. in item #50) 2
13 14960 Cover 1
14 8797 Retaining Ring 2
15 14857 Sleeve Cover 1
18 14866 ‘O’ Ring {tncl. in itern #50) 1
19 14958 Carmplate T
30 14964 Bearing 1
31 14961 Gasket (incl. in item #50) i
33 22207 Back, Plate Assembly 1
34 30850 Relief Valve 3750 PSI {285.5 Bar) 2
KE] BB45 Check Valve 2
40 15241 Coupler 1
41 8793 ' Ring (incl. in item #50) 1
42 15242 Pump Adaptor A
43 N.S.P. Bolts, Torgue 27-31 i, ibs. (37-42 N.M.) 2
44 15243 Bearing b
45 N.S.P. Bolts, Torque 27-31 ft. Ibs. (37-42 N.M.) 2
46 14972 ‘0" Ring {incl. in item #50) 1
47 N.S.P. Bolts, Torque 55-60 ft. Ibs. (75-81 N.M.) 2
49 14948 Rotating Group (incl. 20 through 29) 1
"50 952826 Major Seal Repair Kit 1
- (incl. 2, 12, 18, 31, 37, 38, 41, 46}
1

*Seal Kit contains seals to repair both 14945 and 14946 pumps.

*Up to LEGO3350, LEOD3352 - LE0Q3359, LEQO3375 - LEQD3378, LE003382, LEQ03384 - LEQ03386



D-10 i!H OmMmd 5' REAR HYDROSTATIC PUMP — T133  5.3.2

1401




REAR HYDROSTATIC PUMP — T133 5.3.2
QUANTITY
REF.| PART NO. DESCRIPTION 7133 SERIAL NO.
33923 Hydrostatic Pump 1
1 8871 Retaining Ring 1
2 8873 Shaft Seal {Inc. in item 62} 1
3 14971 Washer 1
4 8872 Retaining Rina -2
5 8863 Thrust Washer 2
=] 8864 Thrust Bearing 1
7 15246 Drive Shaft, Splined 1
9 34466 Housing 1
10 8862 Bearing 1
11 26650 Inner Race 1
12 34467 " ‘O'Ring 2
13 34471 ‘C'Ring Cover 1
15 14957 Sleeve Cover 1
16 14966 ‘O'Ring (Inc. in item 62) 1
17 34474 Camplate 1
18 34475 Rotating Group {Inc. 19 through 28) 1
29 14961 Gasket {inc. in item 62) 1
30 15241 Coupler 1
3t 34478 Pin 2
32 34490 Back Plate Ass'y 1
.33 30050 Relief Valve 3750 PS! (285.5 Bar) 2
34 N.S.P. Spring 2
35 N.S.P. ‘O'Ring 2
36 N.S.P. Plug Ass’y 2
44 34491 ‘O’Ring, Molded (Inc. in item 62) 1
45 34492 Pump Adapter 1
51 N.S.P. Bolts, Torque 27-31 ft. Ibs. (37-42 N.M.) 2
51A N.S.P. Bolts, Torque 27-31 ft. lbs. (37-42 N.M.) 1
52 34476 Valve Plate 1
- 34468 Washer 2
54 879% Shaft Seal 1
55 34470 Seal Cover 1
56 34472 Trurnion Cover 1
57 34473 Screws 4
59 14972 'O’'Ring 1
61 34493 Cap Screw 2
€2 34489 Seal Kit, Complete 1

"LEO03351, LEOD3360 - LEQ03374, LEC03377, LEQD3379 - LEC03381, LE003383, LEN03385, LEOD3387 - ONWARD




TORQUE MOTOR

T133

T103

1230

D-11 I HOMAS




TORQUE MOTOR - T103

5.4

QUANTITY
REF.| PART NO. DESCRIPTION Ti103 SERIAL NO.
24441 Q05 Series Torque Motor Ass'y 1 TO LCooo199
26823 006 Series Torque Motor Ass'y 1 L.COO0R200 - onward
1 24987 Front Retainer (G05 Series) 1 TO LCO00189
1 25344 Front Retainer (006 Series) 1 LC000200 - onward
2 24982 Cap Screw 8
3 24883 Back-up Washer (005 Series only} 1 TO LCopnoiag
4 24984 Seal Kit 1
5 24985 Shatft Sub Assembly (005 Series) 1 TO LCOD0189
5 25345 Shaft Sub Assembly (008 Series) 1 LCO00200 - anward
5 24986 Key 1
7 24987 Bearing House 1
8 24988 Main Drive {005 Series) 1 TO LCOGD198
8 25347 Main Drive {006 Series} 1 LC000200 - onward
9 24989 Geroler Sub Assembly 1
10 249890 Valve Plate 1
11 24991 Valve Drive 1
12 24992 Valve 2
13 24993 Balancing Ring Sub Assembly 1
14 22108 Compression Spring 2
15 24994 Valve Housing 1
16 249095 Plug 1
17 22110 Plug SUb Assembly 1
18 22111 Dash Pot Sieeve 2
19 22115 Spring 2
20 22118 Poppet 2
21 22120 Piston 1
2z 22121 Plug Sub Assembly 1
23 24886 Bolt 3
24 24897 Bolt 1

NOTE: T103 Front Retainer Seal arrangement for 005 Series Motor is illustrated.
006 Series Motor is different than shown

TORQUE MOTOR - T133

QUANTITY
REF.| PART NO. DESCRIPTION " T133 SERIAL NO.

22581 Hydraulic Toraue Motor Assembly 1
1 22071 Nut, Hex (Slofted) 1
2 2217 Seal Kit (Inc. items 26 & 27) 1
3 22072 Retainer, Front 1
4 22073 Bolt, Retainer 6
5 22074 Shaft, Sub-Assembly 1
5] 22075 Key 1
7 22087 Housing, Bearing 1
8 22088 Drive. Main 1
9 22090 Geroler, Sub-Assembly 1
10 22105 Plate, Valve 1
11 22106 Drive, Valve 1
12 22107 Vaive 1
13 22108 Balancing Ring Sub-Assembly 1
14 22109 Spring, Compression 3
15 22112 Housing, Valve 1
16 22089 Plug 1
17 22113 Stud 2
18 22114 Stud 2
19 22116 Nut, Hex 4
20 22110 Plug, Sub-Assembly 1
21 22111 Sleeve, Dash Pot 2
22 22115 Spring 2
23 22119 Poppet 2
24 22120 Piston 1
25 22121 Plug, Sub-Assembly 1
28 34181 Inner Face Seal 1
27 34182 QOuter Face Seal 1




ELECTRICAL SYSTEM 6

D-12 Electrical System (T103/133) 8.1
E-1 Electrical System (T132) . 8.2

ELECTRICAL

SYSTEM




6.1

ELECTRICAL SYSTEM
T103/T133

D-12

GHN }6
BL WH 14

? ﬁ@ tigor )

||||||||||||||||| § ey
wuﬂm"._ﬂ:n__-ﬂ m i EpHonal)

WHBK 1§
TAN1A

_._m__- Light

OR RD 15

>«
il RD.OR 1&

3D OR 15 - L
dn E:ur-
JU Switch

|-|¢E|B/ Ignition Swirch

NG

O
on
Yemp,
Sonder

, Water
*m:“_. Temp. llnﬂ____._
Sendar

1175




ELECTRICAL SYSTEM - T103 - T133

6.1

QUANTITY
REF.| PART NO| DESCRIPTION T103 T133 SERIAL NO.
1 26851 L.H. R.O.P.S. Harness 1 1 TOLCN0044S
1 957695 L.H. R.O.P.S. Hamess 1 1 Lo es - S
2 23519 R.H. R.O.P.5. Hamess 1 1
3 30043 Engine Hamess 1 1
4 20432 Alternator to Starter Wire 1 1
5 23665 Emergency Start Button 1 1
6 | 23439 Neutral Switch 1 1 i
6 | 26857 Neutral Switch 1 1 EE00er50 - o
7 17121 Fuel Gauge 1 1
8 22962 Wamning Light 3 3
9 29971 Work Light (Round) 1 1
9 25760 Work Light (Rectangular) 2 2
10 18603 Pre-t-ieat Indicator 1 _
10 21415 Pre-Heat Indicator _ 1
11 36097 Hour Meter 1 1
i2 6526 Light Switch 1 1
13 19605 Ignition Switch / Wiper - Optional 1 1
14 15935 Windshield Wiper Motor 1 1
15936 Wiper Arms 1 1
15837 Wiper Blade 1 1
16 U-1395 Back-up Alamm (optional) 1 1
17089 Switch (one only) 2 2
16 19494 Glow Plug / Hom - Optional 3 4
17 6621 Hom {only) 1 1
6522 Hom Button 1 1
18 21927 40 Amp. Circuit Breaker .1 1
19 19487 Starter 1 1
20 22812 Gmd. Battery Cable 12° L / Eng. to Frame; Cab to Frame 2 2
21 23273 Positive Battery Cable 427 L. 1 1
22 3547 Battery 12 V. - 85 Amp. Hr. 1 1
23 23272 Grnd. Battery Cable 16" L. Bat. to Cab. 1 1
24 957384 Voltage Regulator 1 1
25 19558 Altemator 1 —
25 22195 Alternator _ 1
26 23178 Fuel Level Sender 1 1
27 31381 Oil Temperature Sender 225°F (107°C) 1 1 13 Legooese
27 | 37206 Oil Temperature Sender 1 1 e oward
37207 Adapter 1 1 LEDDes! - owary
28 18724 Oil Pressure Sender 1 1
29 24259 Water Temperature Sender 225°F 1 1 TO LE0Q4733
29 372086 Water Temperature Sender 225°F 1 1 LEQC04734 - onward
*30 30038 Six Contact Connector (Locking) 1 1
31 26231 Brake Light 1 1
32 26208 Brake Light Switch 1 1
331 21579 - Battery Hold Down Clamp 1 1
34 25456 Pasitive Terminal Cover 1 1
35 18683 Key (Set of 2)




E-1 i ! HOMd 5' ELECTRICAL SYSTEM — T132

TFTTI
T

. ~vT
—t

-—0z

0

2390




ELECTRICAL SYSTEM — T132

6.2

REF. |[PART NO _ DESCRIPTION QUANTITY SERIAL NO.
1 957695 LH. R.O.P.S. Hamess 1
2 23519 R.H. R.O.P.S8. Harness 1
3 31704 Engine Hamess 1
4 20432 Alternator to Starter Wire 1
5 23665 Emergency Start Button 1
6 26857 Neutral Switch 1
7 17121 Fuel Gauge 1
B 22062 Wamning Light 3

|9 29971 Work Light (round) 1
g 25760 Warle § ight {rectangiilar) 2
10 32294 Taggle Switch i
11 36097 Hour Meter 1
12 6526 Light Switch 1
13 19605 Ignition Switch 1

Wiper — Optional
14 15935 | Windshjeld Wiper Motor 1
15836 Wiper Amns 1
15937 Wiper Blade 1
Back-up Alarm — Optional
15 24961 6" Hom and Module 1
17099 Switch {one only) 2
16 33474 Vacuum Switch 1
17 6521 Hormn (only) 1
6522 Hom Button 1
18 21927 40 Amp. Circuit Breaker 1
18 32146 Starter 1
20 22812 Grnd. Battery Cable 12" |, 2
Eng. to Frame: Cab to Frame
21 23273 Positive Battery Cahble 42" L, 1

22 3547 Battery 12 V. 1
23 23272 Grnd. Battery Cahle 16" L. Bat. to Cab 1
24 |See ltem 25 Voltage Requlator 1
25 32147 Alternator 1
26 23178 Fuel Leve! Sender 1
27 31381 Qil Temperature Sender 225°F {107°C) 1 TO LEGO00134
27 37206 Oil Temperature Sender 1 LEGO00135 - onward
28 18724 Qil Pressure Sender 1
29 31381 Water Temperature Sender 225°F {(107°C) 1
a0 33475 Carburator 1
31 Fuel Lock Switch 1
32 26231 Brake Light 1
33 26208 Brake Light Switch 1
34 21579 Battery Hold Down Clamp 1
a5 25456 Pasitive Terminal Cover 1

36 18683 Key {set of 2)




E-2

E-3
E-3

E-5

ENGINE EQUIPMENT 7
Exhaust System (TT03/133) .o omeeoeceeeceseoeemeeereereeseesesssseneeenmees 7.1
Exhaust System (T132) v.oveveceeeceeeerieseeise e SRR |
Alr Cleaner (T103/133) oot ees e e reseemssomesseneeeene 7.2
AIF Cleaner (T182) et eeeeeemee e e eaeeeemaecn s 7.2
UNIVErSal JOIME ...ceceee e eccvsmmmems e s sss e eee e ememteae s 7.3

Radiator and Engine Mounts.....................

ENGINE

EQUIPMENT




EXHAUST SYSTEM




EXHAUST SYSTEM — T103/T133 7.1
: QUANTITY
REF.[ PART NO. DESCRIPTION T103 T133 SERIAL NO.
1 21291 Muffler Comp. {Discojet) 1 —
1 21146 Muffler Comp. {Discojet) —_ 1
2 21293 End Cap 1 1
3 21294 Diffuser Disc 3/Pack As Req'd|As Req'd.
3 37367 Difiuser Disc/Single 1 - 1
4 21295 Center Boit 1 1
5 21296 Resonator 1 1
[5) 21297 Adaptor 1 1
7 25087 Bolt 1/4" UNC x 1 3/4" L. (Pl.) 4 4
8 6357 Plainwasher 1/4" Dia. {PI.) 4 4
9 6645 Nut 1/4" UNC Nylok 4 4
10 24872 Exhaust Pipe 1 —
10 23585 Exhaust Pipe — 1
11 954396 Exhaust Flange Ass'y. 1 1
12 19765 Exhaust Gasket 1 1
13 18508 Bolt 8mm x 23mm L. & Springwasher a4 —
“13 21554 Bolt 8mm x 22mm L. — 4
14 6262 Mufiler Clamp — 2" 1 1
15 954704 Exhaust Clamp Ass'y. 1 1
"6 30310 Exhaust Pipe Mount 1 1
17 16771 Nut 5/16" UNC Nyiok 2 2
18 1651 Plainwasher 5/16" Dia. 4 2
19 2580 Bolt 5/16" UNC x 1 1/4" L. 2 2
20 6262 Muffler Clamp — 2" 1 1
21029 Springwasher 8mm —_ 4
“not exactly as illustrated
EXHAUST SYSTEM — T132 7.1
QUANTITY
REF.| PARTNO. DESCRIFPTION T132 SERIAL NO.
1 21146 Muiiler Comp. (Discojet) 1
2 21293 End Cap 1
3 21294 Diffuser Disc 3/Pack As Reqg'd.
3 37367 Diffuser Disc/Single 1
4 21295 Center Bolt 1
5 21296 Resonator 1
6 21297 Adaptor 1
7 7723 Bolt, Hex 1/4" x 1 1/4" UNC 4
8 1650 Washer, Flat 1/4" (PL) 4
9 8645 Nut 1/4" UNC Nylok 4
10 31707 Exhaust Pipe 1
14 6262 Muffler Clamp — 2" 1
15 958594 Exhaust Clamp Ass'y. 1
16 30310 Exhaust Pipe Mount 1
17 16771 Nut, Hex Nylok 5/16" UNC 2
18 1651 Plainwasher 5/16" Dia., 2
198 2580 Bolt 5/16" UNC x 1 1/4" L. 2
20 6262 Muffler Clamp — 2" 1
21 33478 Exhaust Gasket 1
22 1672 Bolt 1
23 1642 Lockwasher 3/8" Dia. 2
24 958054 Exhaust Flange Ass'y. 1




7.2

T103/133

3 Ii!HﬂmaSI AIR CLEANER
p

Y ]

1028

T132/133

= M\,/

2387




AIR CLEANER — T103/T133 7.2
QUANTITY
REF.| PART NO. DESCRIPTION T103 T133 SERIAL NO.
1 6469 Air Cleaner Complete 1 - TO LCOD0632
1 21575 Air Cleaner Complete - 1 | eqon e 203827
2 6275 Elernent 1 - TO LC000632
2 6505 Element - 1 TO LEDD3827
3 6274 Clamp Ass'y 1 - TO LCO00B32
3 23743 Clamp Ass'y - 1
4 6273 Cup {only) 1 - TO LC000632
4 23745 Cup (only) - ! lr:nn;rn?pql'%%olava:%?mm
5 24287 Rubber Baffle Skirt 1 - TO LCO00632
5 24954 Rubber Baffle Skirt - 1 LECO R T a3t
6 24286 Vacuator Valve 1 1
7 6265 Air Cleaner Cap 1 - TO LCO00632
7 31785 Air Cleaner Cap - 1 Bt -
8 6268 Hose Clamp #2 1 - TO LC000632
8 16138 Hose Clamp #2 - 1 o -
] 954443 Air Cleaner Hose Ass'y 1 — TO LCO00632
9 954442 Air Cleaner Hose Ass’y - 1 |-
10 6268 Hose Clamp #32 3 3 1= .
11 24893 Air Cleaner Pipe 1 — TO LCO00B632
11 | 23210 Air Cleaner Pipe - 1 LEC03828 TO) L ER03E31
12 6270 Service Indicator 1 1 .
13 954443 Air Cleaner Hose Ass'y 1 1 L Enas SR
* 16609 Mounting Band - 2 TO LEOD3831
AIR CLEANER
LE003828 AND LE003832 - ONWARD, LC000633 - ONWARD 7.2
QUANTITY
REF| PART NO, DESCRIFTION T103 T133 T132 SERIAL NO.
1 31783 Air Cleaner Ass'y - 1 1 1 TO |LE0D4800
1 37219 Air Cleaner Ass'y - 1 - LEQD4801 - onward
2 31787 Element 1 1 1
3 31788 Safety Element (optional) 1 1 1
" 33211 Safety Element Nut 1 1 1
4 6274 Clamp Ass'y 1 L 1
6 36822 Cup {only) 1 1 1
7 36823 Vacuator Valve 1 1 1 TO LEO04800
8 31785 Air Cleaner Cap 1 i 1
9 12117 Hose Clamp 2 1/2" #40 2 2 2
10 32520 Air Cleaner Hose Ass’y 1 1 1
1 6268 Hose Clamp #32 1 1 1
12 958602 Air Cleaner Tube Ass'y - 1 -
12 959046 Air Cleaner Tube Ass'y 1 1 1
13 3605 Close Nipple 1/4” 1 1 1
14 22233 Turbo Precleaner (optional) 1 1 1
15 7698 Support Bracket 1 1 1
"6 31786 Mounting Band 2 2 2 LE0Q3832 - onward

*not illustrated




UNIVERSAL JOINT 7.3‘

1219




UNIVERSAL JOINT — T103 7.3
QUANTITY
REF.| PART NO. DESCRIPTION T103 SERIAL NO.

24701 U-Joint Ass'y. 1
1 8742 Splined Yoke 1
2 8743 Joumnal & Bearing Kit 2
*3 25082 Yoke Assembly 1
4 855379 U-J Plate Ass'y. - 1
5 18029 Bolt M8 x 25mm L. o
6 Not Used
7 21029 Springwasher M8 Dia. <]

UNIVERSAL JOINT — T132/T133
QUANTITY
REF., PART NO. DESCRIPTION T132 T133 SERIAL NO.

14917 U-Joint Ass'y. 1 1
1 15741 End Yoke Splined 1
2 15052 Journal & Bearing Kit 2 2
3 15140 Double Pivot Yoke 1 1
4 054895 U-J Plate Ass'y. — 1
4 958053 U-J Plate Ass'y. 1 —
5 21559 Bolt M8 x 30mm L. — 2
5 1193 Bolt 3/8"x 1" L. B —
6 19023 Boit M8 x 25mm L. — 4
7 21029 Springwasher M8 Dia. — 6
7 1642 Lockwasher 3/8" 6 —




7.4

31,32

RADIATOR AND ENGINE MOUNTS




RADIATOR AND ENGINE MOUNTS

T103/T133

7.4

QUANTITY
REF.| PART NO. DESCRIPTION T103 T133 SERIAL NO.
* 956539 L.H. Motor Mount Ass'y., T103 1 -
1 956540 R.H. Motor Mount Ass'y., T103 1 -
i 956509 L.H. Motor Mount Ass'y,, T133 - 1
1 956510 R.H. Motor Mount Ass'y., T133 - 1
2 21557 Bolt, M12 X 1.25p x 25mm. Gr. 8 (Engine to Mount) B -]
3 21558 Springwasher 12mm 8 8
4 38558 Rubber |solator 4 4
5 20235 Snubbing Washer 1/4" Dia. Pl 12 8
B 1361 Plainwasher 5/8° Dia. - 4
7 1023 Bolt1/2° X 4" L. 4 4
8 1024 Nut 1/2" LUNC 8 8
9 956541 Radiator Brace Assembly, 7103 1 - TO L.COQ0516
] 856535 Radiator Brace Assembly, T133 - 1
10 23771 Boit M6 X 16 Max. .O.P., Radiator 2 2
1 21320 Springwasher 16mm B &
12 1650 Plainwasher 1/4" Dia. 6 4]
13 21554 Bolt 8M X 20mm X 1.25 P, Engine 2 2
14 1651 Plainwasher 5/18" Dia. 4 4
15 21029 Springwasher M8 2 2
16 18467 Radiator |solator, Bottom Part 2 2
17 18468 Radiator |sofator, Top Part 2 2
18 18469 Washer 4 2
19 19573 Snap Pin 2 -
19 23113 Snap Pin - 2
20 19574 Boit 2 2
21 19570 Radiator, T103 1 -
22 19572 Radiator Cap 1 1
23 23109 Radiator Assembly, T133 - 1
24 32724 Top Radiator Brace 2 - LC000517 - onward
25 32725 Engine Mount Stiffener 1 - LC000817 - anward
26 16771 Nut, 5/16" UNC nylok <] 6 LCO005817 « onward
27 1190 Bolt, 5/16" UNC X 1™ 6 5 LC000517 - enward
28 23771 Bolt, 6mm X 16mm 2 2 LCO00517 - onward
29 23405 Fan, pusher 1 -
30 23406 Fan, pusher - i
31 19569 Belt 1 -
32 22196 Belt - 1
33 21677 Fuel Filter Cartridge - 1
34 18685 Fuel Filter Cartridge 1 -
35 36025 Water Pipe - 1
36 19575 Water Pipe 1 -
37 22205 Water Pipe - i
38 22204 Water Pipe 1 -
39 11495 Oit Filter Cartridge 1 1

* not illustrated




7.5

HYDROSTATIC DRIVE CIRCUIT
7103

1024




RADIATOR AND ENGINE MOUNTS — T132 7.5

QUANTITY
REF.| PART NQ. DESCRIPTION T132 SERIAL NO.
1 32559 Radiator 1
2 33492 Radiator Cap 1
3 33498 Water Hose 1
4 958582 Top Radiator Mount Ass'y. 1
5 33496 Gasket 1
6 33497 Thermostat Assembly 1
7 33494 Water Hose 1
9 17085 Draincock 1
10 18467 Cushion 2
11 1645 Washer, Lock 1/2" 12
12 1023 Bolt, Hex 3/8" x 1" UNC 2
13 958040 R.H. Front Engine Mount Ass'y. 1
13 958041 L__H. Front Engine Mount Ass'y. 1
14 18468 Cushion 2
15 20235 Snubbing Washer 14
16 1024 Nut 1/2" UNC 8
17 33483 Fan Shroud 1
18 958042 L.H. Rear Engine Mount 1
18 858043 R.H. Rear Engine Mount b
18 38558 Neopreme [solator 4
20 31681 Plate 1
21 33495 Fan Belt 1
22 33502 Fan 1
23 32135 Qil Filter Cariridge: 1
24 21677 Fuel! Filter Cartridge 1




NUMERICAL INDEX

PART NO. SECTION PART NO. SECTION PART NO. SECTION
261 1.1.1 6081 1.5.1 8850 5.3
276 14 6089 1.1 8851 53
417 1.2 6111 4.1.48 8852 53
526 1.5 6118 51,51.1 8862 521,531
1024 1.21 6262 7.1 8863 5.2.1,5.3.1
1064 2.4 6265 7.2 8864 5.2.1,5.3.1
1080 2.2 6268 7.2.4.1 8871 521,531
1191 2.2 6270 72 8872 52.1,5.3.1
1193 7.3 6273 7.2 8873 5.2.1,5.3.1
1350 1.5.1 6274 7.2 8881 1.5
1364 2.1.1,2.2 6275 7.2 9034 52
1458 111, 1.1, 4.1 6318 3.4 9202 1.2
1463 4.1,4.8 6469 7.2 11495 74
1546 1.3,16.22 6505 7.2 11841 24
1631 22,24 6521 6.1 11848 15
1634 2522 6522 6.1 13838 4.7.1
1636 2.1 6526 6.1 14620 22,25
1642 7.3.2.1.1,2.2 6608 4.4,44.1,44.2 14797 1.1.1
1643 1.6,2.2,25 6645 1.2.1,15.1, 14860 21,2.11,22
1645 7.4 511,22 14866 5.1,5.1.1
1650 151,7.1.22 6798 44.2 14867 5.1.1
1651 1.2 6800 1.4 14877 3.1
1672 7.1,211.22 6854 2.1 14898 4.1
1673 2.2 6889 111 14916 2.1
1678 1.2 6940 6.2 14917 7.3
1803 44 441,442 7018 14 14937 45
1898 211,22 7124 44,441,442 14938 45
2010 1.3, 1.5,4.7. 7416 23 14933 45
4.7.1 7465 2.11,22,25 14940 45
2279 1.5.1 7667 44 441,442 14941 45
2663 1.5.1 7698 7.2 14944 45
2823 1.2 7723 1.5.1,7.1 14945 5.3.1
3189 2.2 1.2 1.2.1, 8063 5.1 14948 5.2.1,5.3.1
2.1,2.1.7 8104 5.2 14956 5.3.1
3224 41 8154 25 14957 5.2.1,53.1
3225 4.1 8302 51,52 14958 5.3.1
3237 211 8742 7.3 14959 5.2.1
3252 4.1 8743 7.3 14960 5.2.1,53.1
3547 6.1 8780 5.2.1 14961 521, 5.3.1
3553 1.5.2.1.1 8786 4.5 14964 5.21, 5.3.1
3605 7.2 8789 52,53 14965 5.2.1, 5.3.1
3665 3.1 8792 5.2,5.3 14966 5.2.1,53.1
3667 3.1 8793 5.2,5.3,5.3.1 14971 53.1
4539 1.1 8794 52,53 14972 53.1
4569 48 8796 5.2,5.3 14973 52.1
4842 1.1.2,2.1, 2.2, 8797 52,521,543, 15052 73
24,121,2.1.1 53.1 15140 7.3
5170 151,22 8798 52.53 15141 7.3
5803 21,24, 2.5, 8799 5.2,5.3 16227 52.1,5.3.1
211.22 8834 21,22 15228 5.2.1
5815 1.4 8835 5.2 15231 5.2.1
5816 14 8836 5.2 15232 521
5825 B.1 8840 5.2 15233 5.2.1
5832 14,31 8843 5.2,5.3 15234 5.2.1
5842 11,111 8844 52,63 15235 521
5845 14 8845 5.2,5.2.1,5.3, 15236 5.2.1
5891 21,2225 5.3.1 15237 52,1
2.1.1 8846 52.5.3 15238 521
5836 2.2 8847 52,53 15241 5.3.1
5837 1.2 8848 52,53 15242 5.3.1
5968 3.1 8849 5.2,5.3 15243 5.3.1




NUMERICAL INDEX

PART NO. SECTION PART NO. SECTION PART NO. SECTION
15246 5.3.1 19238 421,43.1,44, 22114 5.4
15255 24 441 22115 54
15304 4.1 19240 5.1 22117 54
15332 1.5, 6.3, 7.4 19327 6.1 22119 54
15648 4242143, 19487 6.1 22120 54
43.1,44.44.1 19494 6.1 20121 5.4
15748 1.5.1 19559 6.1 22195 6.1
15758 1.5.1 19570 7.3 22207 53.1
15880 2.1,25 19572 73 22208 52.1
15885 1.5.1 19573 7.3 22233 7.2
15931 1.5.1 19574 7.3 22302 3.2
15935 1.5.1, 6.1 19602 X 22303 3.2
15936 1.5.1, 6.1 19605 6.1 22372 15
15937 1.5.1, 6.1 19765 7.1 22373 15
16027 4.8 19813 3.2 22379 3.1
16028 48 19949 1.1, 1.1, 22381 11,41
16138 72 20182 422,432 442 29388 14
16572 21 20235 7.3,7.4 22393 1.5
16609 7.2 20262 45 22405 24
16771 1.2, 151 20432 6.1 22408 1.5
16855 3.2 20856 25 22428 1.5
16989 1.21,21,2.1.1 20860 25.22 22448 3.1
17085 41,74 20901 1.1, 4.1 22463 3.1
17099 6.1 21029 7.3 22457 3.2
17121 6.1 21121 5.1 22554 47
17144 4.1 21125 5.1 22555 431,47
17170 2.1 21128 42 22557 5.1.1
17171 21 21146 7.1 22559 23
17226 2.1.2.5 21174 21,24,2522 22581 5.1.1
17385 21,22 21265 6.1 22603 24
17516 24 21291 71 22628 21.2.1.1,2.2
17579 1.4 21293 741 22630 21,22
17631 41 21294 7.1 22636 21,2.1.1,2.2
17670 23 21295 71 29649 1.3
18318 11 21296 71 22652 13
18467 73 21297 71 22653 1.3
18468 73 21324 41 22661 1.3
18469 73 21415 6.1 29662 1.3
18683 6.1,6.2 21422 1.1 29665 1.3
18685 1.1 21575 7.2 22667 1.3
18752, 4.6 21603 51.1 22790 15
18753 46 21677 11,74 22791 15
18754 4.6 21679 14 22812 6.1
18756 4.6 21927 5.1 22950 3.2
18757 46 22071 54 22961 14
18758 46 22072 54 22966 2.4
18759 46 22073 5.4 23012 25
18760 4.6 22074 54 23096 23
18761 46 22075 3.2.54 23113 74
18762 46 22087 54 23178 1.1, 6.1
18763 46 22088 54 23109 7.3
18765 46 22089 54 23193 2.3
18766 4.6 22090 54 23194 1.1
18767 46 22105 54 23210 7.2
18768 46 22106 54 23256 32
18769 4.6 22107 54 23258 3.2
18791 4.1 22108 54 23258 32
19029 7.3 22110 54 23264 2.4
19114 5.3 22111 54 23272 6.1
19226 49 22112 54 23273 6.1
19232 4.9,5.1.1 22113 54 23328 4.3




NUMERICAL INDEX

PART NO. SECTION PART NO. SECTION PART NO. SECTION
23329 43,431,432 23812 5.1.1 24996 5.4
23330 4.3 23861 1.1, 1.1.1 24807 54
23331 43,431,432 23992 51.1 25000 41,51
23334 41,51,5.1.1 23994 51.5.1.1 25039 32
23335 5.1.1 24214 11 25045 45
23336 5.1.1 24218 24 25046 45
23337 41,511 24219 24 25047 45
23338 44,441 24229 1.5 25048 45
23339 44,441,442 24259 6.1 25051 47
23340 4.4,4.4.1 24264 1.1 25052 47
23341 44,441,442 24266 2.4 25055 47,471
23342 4.2 24267 24 25074 5.1, 5.1.1
23343 42 24256 1.4 25082 7.3
23344 42 24306 341 25096 52,53
23345 4.2 24307 3.2 25007 52,53
23346 4.2 24308 3.2 25098 52
23347 42 24309 24 25089 5.3
23348 4.2 24379 4.7 25116 14
23349 4.2 24431 4.6 25175 2.4
23355 43.4.3.1,4.3.2, 24433 46 25176 21

242 24379 4.7 25204 2.2
23356 43,431,432, 24431 4.6 25298 23

442 24433 4.6 25372 2.4
23357 4.4 24549 1.4 25344 54
23371 23 24579 3.2 25345 5.4
23388 43,511 24589 1.4,1.5,2.2 25347 54
23409 2.3 24298 2.1 25445 1.5
23410 2.3 24539 21,22 25500 2.2
23439 2.2, 6.1 24603 21,22 25508 2.2
23441 1.4 24701 7.3 25513 2.2
23507 4.1 24713 32 25517 22
23509 48 24714 3.2 25530 1.5
23518 6.1 24771 14 25532 15
23519 6.1 24797 15 25533 1.6
23526 47 24834 3.2 25688 6.1
23527 4.7 24869 5.1 25760 1.5, 6.1
23528 47 24872 7.1 25808 15
23529 4.7 24877 11 25811 13
23530 47 24878 1.1 25847 15
23531 47 24882 1.1 25875 2.2
23532 4.7.4.7.1 24893 7.2 25896 4.9
23533 47 24911 5.1 25958 4.2.1
23534 4.7 24914 24 25959 451,452
23535 4.7 24942 32 25360 421,422
23536 4.7 24954 7.2 25961 4.2.1,4.2.2
23538 47 24961 6.1 25964 431
23539 47,471 24971 1.3 25967 431
23579 1.4 24981 54 25968 431
23665 6.1 —_ p4082 5.4 25369 43.1
23675 24 24983 5.4 25370 421
23678 2.4 24984 5.4 25971 4.2.1
23706 3.2 24985 54 25972 4.21,422
23707 32 24986 32.54 25973 421,422
23709 1.1 24987 54 25974 421,422
23710 1.1 24988 5.4 26059 45
23747 51,5.1.1 24989 5.4 26062 4.6
23748 51,5.1.1 24930 5.1,54 26071 46
23749 5.1,5.1.1 24992 54 26101 15
23750 5.1.1 24993 5.4 26108 25
23763 1.5.1 24994 5.4 26120 1.4
23768 15 24995 5.4 26153 49




NUMERICAL INDEX

PART NO. SECTION PART NO. SECTION PART NO. SECTION
26167 421,431 30330 22 32891 4.7.1
26188 4.1 30590 2.2 32907 3.2

26202 4.1 30698 1.5 33211 7.2

26231 6.1 30705 13 38241 1.5

26236 5.1,5.1.1 30723 1.5 38474 6.2

26464 5.1,5.1.1 30730 1.5 33475 6.2

26505 2.1 30731 1.5 33476 1.1
26549 4.3 30732 15 33477 11,1
26566 1.5 30733 15 33478 7.1

26598 1.5 30734 13 33547 32

26629 1.2 30735 1.3 33599 2.1

26650 5.3.1 30737 1.5 33877 5.1.1
26656 4.1,6.1 30739 2.2 33878 5.1.1
26664 121,12 30764 1.6 33862 41

26665 1.2,1.2.1 30765 16 33922 45

26666 12 30766 1.6 33023 5.3.1
26676 12 30767 16 33924 521,531
26677 1.2 30856 2.2 34181 54

26740 5.1,5.1.1 30950 5.2,5.2.1, 34182 54

26823 4.5 5.3, 5.3.1 34262 2.2

26857 6.2 31030 4.7 34465 521
29116 15 31032 471 34466 521,581
29118 2.1 31083 4.7.1 34467 5.2.1,5.3.1
29135 2.1 31381 41,6.1,6.2 34468 52.1,5.3.1
29248 2.5 31440 1.2,1.2.1 34469 5.2.1.5.3.1
29249 22 31488 1.2.1.2.1 34470 5.2.1,5.3.1
29266 2.1 31650 23 34471 521.5.3.1
29349 22 31654 23 34472 52.1,5.3.1
28471 441 31681 74 34473 5.2.1,5.3.1
29478 4.4.1 31704 6.2 34474 5.2.1,5.3.1
29703 2.2 31707 7.1 34475 52.1,5.3.1
29841 431 31783 7.2 34476 52.1,5.3.1
29842 43.1 31785 7.2 34478 5.2.1,5.3.1
29843 4.2.1 31786 7.2 34479 5.2.1
29876 4.7.1 31787 7.2 34484 5.2.1,5.3.1
29877 422 4.7.1 31788 7.2 34485 52.1
29886 47.1 31892 1.2.1 34486 521
29929 4.7.1 32070 14 34487 521
23930 4.7.1 32133 111 34488 5.2.1
23934 1.1, 1.1.1 32146 6.2 34489 52.2
29971 6.1 32147 6.2 34490 5.3.1
29982 2.5 32172 2.3 34491 53.1
29984 2.2.47.1 32173 23 34492 5.3.1
29985 4.7.1 32957 1.5 34493 5.3.1
29986 4.7.1 32259 1.5 34761 14
23987 47.1 32294 6.2 34881 45

29988 471 32319 2.5 34882 45

29989 4.7.1 32323 16 34864 45

29990 4.7.1 30328 16 34885 4.5

29991 471 32495 432 4.7.1 34886 45

30000 471 32501 1.6 34887 45

30001 471 32520 7.2 34899 4.1

30002 4.7.1 32527 1.5 34919 4.1

30038 6.1 32532 15 35242 4.8
30043 6.1 32534 15 35243 4.8

30091 472 32537 15 35244 48
30198 4.6 32615 16 35249 4.8

30199 46 32616 16 35266 3.1

30235 15 32636 1.5.1 35424 1.5.1
30310 7.1 32742 1.6 35426 12, 121
30323 441,442 32890 471 35487 1.4




NUMERICAL INDEX

PART NO. SECTION PART NO. SECTION PART NO. SECTION
35592 4.5 37190 14 955374 3.2
35763 22 37208 41,61,62 955376 2.1
35769 511 37209 41 955379 7.3
35784 22 37367 7.1 955382 32
35877 2.2 951074 5.2.5.3 955383 32
35879 22 951075 5.2 955529 23
35933 22 951076 53 955539 2.4
35934 2.2 951078 45 955544 2.4
36095 4.2.2.4.33, 952826 521, 53.1 955545 24
442 4.7 953785 151 855565 24
36097 6.1,6.2 953823 11 955790 25
36211 423 954396 74 955791 25
36212 432 964425 1.2 955798 2.4
36213 442 954442 7.2 955897 1,5
36214 442 954443 7.2 955898 1.5
36215 422 954509 1.4 955903 23
36216 4.3.2 954618 1.6 955904 2.5
36601 14 954621 3.2 855905 25
36602 1.4 954622 32 955909 25
36606 1.4 954628 1.6 855914 25
36643 47 954632 48 955917 221
36644 47 954704 7.1 955933 2.2.1
36645 47 954706 1.4 9559365 2.2.1
36646 47 954707 2.1 955946 14
36647 47 954709 21.2.1.1 955351 24
36648 47 954710 23 856020 25
36649 47 954714 1.3 956065 4.6
36650 47 954715 1.3 956066 46
36651 47 954716 1.3 956075 43
36652 47 954722 2.1 956076 4.2
36653 4.7 954734 21,2.1.1 956108 1.5
36654 47 954766 16 956137 22.221.25
36655 47 954771 12 966138 22,221
36656 47 954772 1.2 956164 25
36657 47 954785 32 956191 51,5.1.1
36658 47 954895 7.2 956192 25
36659 4.7 954807 23 956201 421,422
36660 47 954902 24 956262 4.2,4.2.1, 4.3,
36661 47 954954 41,651,511 4.3.1, 4.4, 4.6
36733 41 954955 4.2,4.3,4.4,4.8 956291 16
36822 7.2 954956 42 956295 16
36823 7.2 954957 43,431, 4.3.2, 956349 25
35985 1.5.1 44.2 956361 431,431,
36986 1.5.1 954958 4.3.431,43.2 5.1.1
36987 1.5.1 954959 24 956362 42,421,431,
36988 1.5.1 954963 1.2 5.1
36989 1.6.1 955004 25 956364 14
36990 1.5.1 955015 21.2.1.1 956464 16
36991 1.5.1 955016 21,21.1 956465 16
36992 1.5.1 955062 1.5.1 956509 7.4
36993 15.1 955063 151 956510 74
36994 1.5.1 955064 14 956515 41,48
37008 1.4 955186 5.1 956519 16
37009 14 955241 21,25 956535 7.4
37138 45 955280 3.1 956539 74
37140 45 955281 3.1 856540 7.4
37141 45 955283 3.1 956541 7.4
a7142 45 955335 4.1.511 956712 25
37143 45 855363 16 956714 22,25
37164 1.5.1 955364 3.2 956751 2.1
37189 1.4 955366 16 956752 21




THOMAS EQUIPMENT LIABILITY WARRANTY

THOMAS EQUIPMENT LIMITED (Mereinafter referred to as the "Company”) warrants each new
Thomas S/S Loader sold by the Company to be free from manufacturing defects when used in normal
service for a period of twelve [12] months®, or 1000 hours. whichever occurs first, commencing with
delivery to the original user. if operated according to manufacturer instructions and by a competent and
careful operator, This warranty shall not apply to the loader or any part thereof which has been subject to
misuse, negligence, alteration, or accident or which shall have been repaired outside of an authorized
Thomas dealer place of business.

The Company's obligation under this warranty is expressly limited to the replacement or repair at
Thomas Equipment Limited, Centreville, New Brunswick, or at a designated Thomas Dealer, of such part
or parts which in the opinion of the Company have been defective. The Company shall not be liable for
consequential labour costs or transportation charges in ¢onnection with the replacement or repair of
defective parts.

This warranty to repair applies only to new and unused Thomas $/S Loaders which after shipment
irom the factory have not been altered, changed. repaired, or treated in any manner whatsoever and does
not extend to trade accessories though sold or operated with the Company's loader. Trade accessories
such as, but not limited to, engines, tires, batteries, are subject to the warranty of their respective
manufacturers.

The Company and/or its authorized Thomas dealers shall not be liable for consequential damages or
contingent liabilities for the fitness of any Thomas SfS Loader for any particular purpose.

This warranty is expressly in lieu of any other express or implied warranty, condition or guarantee of
this Thomas S/S Loader or any part thereof, including any implied warranty or condition of merchantability
or fitness and of any other ¢bligations on the pan of the Company or the seiling dealer.

No representative of the Company has authority to change this warranty in any manner whatsoever
and no attempt to repair or promise to repair or improve the Thomas S/S Loader covered by this warranty
by any representative of the Company shall waive or change or extend this warranty in any manner
whatsoever.

N.B. Read and practice your Thomas S}S Loader operating and servicing instructions. Faifure to do this
may void your warranty.




